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Declaration

Neutron represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C., or National Institute of Standards and Technology (NIST) of U.S.A.

Neutron's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the identical
electrical and mechanical components. Neutron shall have no liability for any declarations, inferences or
generalizations drawn by the client or others from Neutron issued reports.

Neutron’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
Neutron-self, extracts from the test report shall not be reproduced except in full with Neutron’s authorized
written approval.

Neutron’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025
requirements, and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1 CERTIFICATION

Equipment : MONDOCENTER

Brand Name : InFocus

Model Name : INF-MCENTER

Applicant : Quanmax Inc.

Date of Test : Aug. 23, 2012 ~ Sep. 26, 2012

Standards : FCC Part 15, Subpart E: 2010
ANSI C63.4: 2009

The above equipment has been tested and found compliance with the requirement of the relative
standards by Neutron Engineering Inc. EMC Laboratory.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
NEI-FCCP-2-1208149) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of NVLAP and TAF according to the ISO-17025 quality
assessment standard and technical standard(s).
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2.SUMMARY OF TEST RESULTS

Standard Clause Test Item Result
15.207 Conducted Emission PASS
15.407 A . Emissi

(a) ntenna conducted Spurious Emission PASS
15(':)07 26 dB Bandwidth PASS
15.407 Maxi

(a) aximum Peak Conducted Output Power PASS
15(':)07 Radiated Spurious Emission PASS
15(':)0 7 Power Spectral Density PASS
15(':)0 7 Peak Excursion PASS
15('3)07 Band Edge Emissions PASS
15('3)07 Frequency Stability PASS
15.205 Restricted Bands PASS
15.203 Antenna Requirement PASS
1.1307
1.1310 :

21091 RF Exposure Compliance PASS
2.1093
NOTE:

—

. N/A: denotes test is not applicable in this Test Report

2. Portable device; SAR report is required.

3. This test report only covers radio operating bands: 5150-5250 MHz, 5250-5350 MHz and
5470-5725 MHz (IEEE 802.11a/n).
The test for radio operating bands: 2400-2483.5 MHz (IEEE 802.11b/g/n) and 5725-5825 MHz
(IEEE 802.11a/n) is covered in another test report: NEI-FCCP-2-1-1208149.

4. (4) The EUT has two modes of operation:

1) client also known as 802.11 station mode (Slave).

2) bridge also known as 802.11 AP/infrastructure mode (Master).

The mode of operation is selected by a physical switch which is located on the bottom of the unit.

In station mode(Slave), the EUT will operate in all UNII bands:

5150-5250MHz,5250-5350MHz,5470-5725MHz,5725-5825MHz.

In bridge or infrastructure mode(Master), the EUT will operate only in the non-DFS bands:

5150-5250MHz,5725-5825MHz
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report:
Conducted emission Test:
C02: (VCCI RN: C-3477; FCC RN: 614388; FCC DN: TW1054)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)
Radiated emission Test (Below 1 GHz):
CBO08: (FCC RN: 614388; FCC DN: TW1054; IC Assigned Code: 4428C-1)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)
Radiated emission Test (Above 1 GHz):
CBO08: (VCCI RN: G-91; FCC RN: 614388; FCC DN: TW1054; IC Assigned Code: 4428C-1)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

2.2 MEASUREMENT UNCERTAINTY

The measurement uncertainty is not specified by FCC/Industry Canada rules and for
reference only.

The reported uncertainty of measurement y + U > where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 » providing a level of confidence of
approximately 95%.

The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2.

A. Conducted emission test:

Test Site Measurement Frequency Range U (dB) NOTE
C02 150 kHz ~ 30 MHz 2.59
B. Radiated emission test:
Test Site ltem Measurement Frequency Range Uncertainty NOTE
30 - 200MHz 3.35dB
Horizontal 200 - 1000MHz 3.11dB
Radiated Polarization 1-18GHz 3.97 dB
CB08 | emission at 18 - 40GHz 4.01dB
3m 30 - 200MHz 3.22 dB
Vertical 200 - 1000MHz 3.24 dB
Polarization 1-18GHz 4.05dB
18 - 40GHz 4.04 dB

Our calculated Measurement Instrumentation Uncertainty is shown in the tables above. These are
our Uiy values in CISPR 16-4-2 terminology.
Since Table 1 of CISPR 16-4-2 has values of measurement instrumentation uncertainty, called
UCISPR1 as follows:
Conducted Disturbance (mains port) — 150 kHz — 30 MHz : 3.6 dB
Radiated Disturbance (electric field strength on an open area test site or alternative test site) —
30 MHz - 1000 MHz : 5.2 dB
It can be seen that our Uy, values are smaller than Ugspr.
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3 GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment MONDOCENTER
Brand Name InFocus

Model Name INF-MCENTER
OEM Brand/Model Name | N/A

Model Difference N/A

Product Description

The EUT is a MONDOCENTER.

Operation Frequency

5180~5240 MHz,
5260~5320 MHz,
5500~5700 MHz,

Modulation Type

DBPSK, DQPSK, CCK, BPSK, QPSK, 16QAM,
64QAM, MIMO

IEEE 802.11a: OFDM

IEEE 802.11n: BPSK (2 TX & 2 RX)

Bit Rate of Transmitter

IEEE 802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n: HT20: 130 Mbps (max.)
IEEE 802.11n: HT40: 300 Mbps (max.)

Number Of Channel

Please refer to the Note 2.

Antenna Designation

Please refer to the Note 3.

Antenna Gain(Peak)

Please refer to the Note 3.

Maximum Peak Conducted
Output Power:

5180-5240 MHz Band:

IEEE 802.11a: 16.59 dBm

IEEE 802.11n(20 MHz): 16.84 dBm
5190-5230 MHz Band:

IEEE 802.11n(40 MHz): 16.58 dBm
5260-5320 MHz Band:

IEEE 802.11a: 17.59 dBm

IEEE 802.11n(20 MHz): 18.41 dBm
5270-5310 MHz Band:

IEEE 802.11n(40 MHz): 18.57 dBm
5500-5700 MHz Band:

IEEE 802.11a: 17.91 dBm

IEEE 802.11n(20 MHz): 18.94 dBm
5510-5670 MHz Band:

IEEE 802.11n(40 MHz): 19.57 dBm

Based on the application, features, or specification exhibited in User's

Manual, the EUT is considered as an ITE/Computing Device. More
details of EUT technical specification, please refer to the User's

Manual.

Power Source

DC Voltage supplied from External Power Supply.

Power Rating

I/P: AC 100-240V 1.5A 50-60Hz / O/P: DC 19V 3.95A

Connecting I/O Port(s)

Please refer to the User's Manual

Products Covered

1 * CPU:Intel,Core i5-2520M Processor, 2.5GHz

2 * Memory: TLA, 2 GB, DDR3-1333

1 * SSD: Intel, SSDSC2CW120A3, 120 GB

1* 2.4 GHz and 5 GHz WLAN Module:Intel, INT-62205ANHMW
1 * AC ADAPTER: AcBel, AD9013

2 * Antenna: ARISTOTLE, PFA-25-C2M2-M10-1

EUT Modification(s)

N/A

Report No.: NEI-FCCP-2-1208149
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NOTE:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the User's
Manual.
2. Channel List:

5180-5240 MHz Band (IEEE 802.11a/n (20MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
36 5180 44 5220
40 5200 48 5240

5190-5230 MHz Band (IEEE 802.11n (40MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
38 5190 46 5230

5260-5320 MHz Band (IEEE 802.11a/n (20MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
52 5260 60 5300
56 5280 64 5320

5270-5310 MHz Band (IEEE 802.11n (40MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
54 5270 62 5310

5500-5700 MHz Band (IEEE 802.11a/n (20MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)

100 5500 112 5560 140 5700
104 5520 116 5580
108 5540 136 5680

5510-5670 MHz Band (IEEE 802.11n (40MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)

102 5510 110 5550 134 5670
3. Table for Filed Antenna
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 ARISTOTLE | PFA-25-C2M2-M10-1 Dipole R SMA PLUG 2.00
2 ARISTOTLE | PFA-25-C2M2-M10-1 Dipole R SMA PLUG 2.00

4. The EUT incorporates MIMO function. Physically, the EUT provides two completed transmitters and two
receivers (2T2R).

Modulated type TX Function
IEEE 802.11a 1TX
IEEE 802.11n (20MHz) 2TX
IEEE 802.11n (40MHz) 27X
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT operation
mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Test Items IEEE Mode |Data Rate Channel Note
Conducted Emission 802.11a OFDM | 6 Mbps -
Antenna conducted SpUNous 1g02 11n (20 MHz) | BPSK | 13 Mbps [Soprarerroal 2004

802.11n (40 MHz) | BPSK | 26 Mbps |00t 04/62/102/
26 dB Bandwidth 802.11n (20 MHz) | BPSK | 13 Mbps ?gg;%‘gﬁ%‘iom
802.11n (40 MHz) | BPSK | 26 Mbps i”%‘}%ﬁ‘%?/ 102/
O Power ConUeed102.11n (20 MHz) | BPSK | 13 Mbps 300 00000
802.11n (40 MHz) | BPSK | 26 Mbps o010 04/62/102/
Radiated Spurious Emission |802.11a OFDM | 6 Mbps |40
(30 MHz to 1 GHz) 802.11n (20 MHz) | BPSK | 26 Mbps [60/116
Zidoiséef (S;pHqu)ious EMISSION 1802 11n (20 MHz) | BPSK | 13 Mbps |So0rqerg 0ot
802.11n (40 MHz) | BPSK | 26 Mbps |00t 04/62/102/
802.11a OFDM | 6 Mops |28/48/52/64/1001
Restricted Bands 802.11n (20 MHz) | BPSK | 13 Mpps [or10/52/64/100
802.11n (40 MHz) | BPSK | 26 Mbps [35/46/54/621102
Power Spectral Density 802.11n (20 MHz) | BPSK | 13 Mbps ?gg%@q%aww
802.11n (40 MHz) | BPSK | 26 Mbps o010 04/62/102/
Peak Excursion 802.11n (20 MHz) | BPSK | 13 Mbps ?ggﬁf‘a%izo/ﬁow
802.11n (40 MHz) | BPSK | 26 Mbps ?%‘}%34/62/ 102/

Report No.: NEI-FCCP-2-1208149
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Test Items IEEE Mode |Data Rate Channel Note
802.11a OFDM | 6 Mbps |36/64/100
Band Edge Emissions 802.11n (20 MHz) | BPSK | 13 Mbps |36/64/100
802.11n (40 MHz) | BPSK | 26 Mbps [38/62/102
Frequency Stability 802.11a OFDM | 6 Mbps |40

Antenna Requirement

RF Exposure Compliance

NOTE: The measurements are performed at the highest, middle, lowest available channels.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of the

final end product.

5180-5240 MHz Band
IEEE 802.11a
Test software Version DRTU
Frequency 5180 MHz | 5200 MHz | 5240 MHz
Parameter 14.5 14.5 14.5
5180-5240 MHz Band 5190-5230 MHz Band
IEEE 802.11n (20 MHz) 802.11n (40 MHz)
Test software Version DRTU DRTU
Frequency 5180 MHz | 5200 MHz | 5240 MHz | 5190 MHz | 5230 MHz
Parameter 1.5 11.5 11 8.5 10
5260-5320 MHz Band
IEEE 802.11a
Test software Version DRTU
Frequency 5260 MHz | 5300 MHz | 5320 MHz
Parameter 14.5 14.5 14.5
5260-5320 MHz Band 5270-5310 MHz Band
IEEE 802.11n (20 MHz) 802.11n (40 MHz)
Test software Version DRTU DRTU
Frequency 5260 MHz | 5300 MHz | 5320 MHz | 5270 MHz | 5310 MHz
Parameter 1.5 11.5 11.5 11.5 8.5
5500-5700 MHz Band
IEEE 802.11a
Test software Version DRTU
Frequency 5500 MHz | 5580 MHz | 5700 MHz
Parameter 14.5 14.5 14
5500-5700 MHz Band 5510-5670 MHz Band
IEEE 802.11n (20 MHz) 802.11n (40 MHz)
Test software Version DRTU DRTU
Frequency 5500 MHz | 5580 MHz | 5700 MHz | 5510 MHz | 5550 MHz | 5670 MHz
Parameter 12 11.5 12 11 11.5 11.5

Report No.: NEI-FCCP-2-1208149
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

faal

EUT

E-2
Monitor

;C_;w N

E-4
Keyboard

E-3
Mouse
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand | Model/Type No. FCCID Series No. Note
E-1 IMONDOCENTER| InFocus [INF-MCENTER|QKMQDSP2060INF N/A EUT
E-2 | 24” LCD Monitor DELL 2408WFPb DOC 071863-11

E-3 USB Mouse Logitech M-BT83 DOC 810000361

E-4 USB K/B Logitech Y-UR83 DOC 868017-0121

Item | Shielded Type | Ferrite Core Length Note

C-1 YES YES 1.5M VGA

C-2 NO NO 1.7M USB

C-3 NO NO 1.5M USB

NOTE: The support equipment was authorized by Declaration of Conformity (DOC).
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4 CONDUCTED EMISSION

1. The tighter limit applies at the band edges.

2. The limit of " * " marked band means the limitation decreases linearly with the logarithm of the

frequency in the range.

3. The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value — Limit Value

4.2 MEASUREMENT INSTRUMENTS LIST

4.1 LIMIT
FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 -46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
NOTE:

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
TWO-LINE

1 V-NETWORK R&S ENV216 101050 Apr. 24, 2013

2 LISN EMCO 3816/2 00066528 Mar. 26, 2013

3 Test Cable TIMES CFD300-NL 130 Jun. 14, 2013

4 | EMI Test Receiver Agilent N9038A MY51210215 Jan. 26, 2013

NOTE: N/A: denotes No Model Name, No Serial No. or No Calibration specified.

Report No.: NEI-FCCP-2-1208149
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4.3 TEST PROCEDURES

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to
the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

NOTE:

a. Reading in which marked as Peak, QP or AVG means measurements by using are Quasi-Peak or
Average Mode with Detector BW=9 kHz (6 dB Bandwidth).

b. All readings are Peak Mode value unless otherwise stated QP or AVG in column of Note. If the
Peak or QP Mode Measured value compliance with the QP Limits and lower than AVG Limits, the
EUT shall be deemed to meet both QP & AVG Limits and then only Peak or QP Mode was
measured, but AVG Mode didn‘t perform.

4.4 TEST SETUP LAYOUT

Vertical Reference Ground Plane

Test Receiver

L Horizontal Reference Ground Plane

4.5 DEVIATION FROM TEST STANDARD

No deviation
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4.6 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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4.7 TEST RESULTS

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 24°C Relative Humidity [48%

Test Voltage |AC 120V/60Hz

Test Mode |TX 5200 MHz

Phase: Line
80.0 dBuv

Limit: —
AVG:

1

" FWWW%

-20
0.150 0.5 [MHz) 5 30.000

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over

MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1631 35.06 9.59 4465 6530 -2065 peak
2 0.4396 23.07 9.61 32.68 57.07 -2439  peak
3 3.7963 29.90 9.67 39.57 56.00 -16.43  peak
4 * 4.7862 30.20 9.69 39.89 56.00 -16.11 peak
5
6

14.1875 29.11 9.86 38.97 60.00 -21.03 peak
23.1250 30.02 9.91 39.93 60.00 -20.07 peak
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 24°C Relative Humidity [48%

Test Voltage |AC 120V/60Hz

Test Mode |TX 5200 MHz

Phase: Neutral
80.0 dBuv

Myl s

Limit: —
AVG:

3

-20
0.150 0.5 [MHz) 5 30.000

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over

MHz dBuV dB dBuv dBuV dB Detector Comment

1 0.4396 23.47 9.60 33.07 57.07 -24.00 peak
2 2.1538 24.50 9.63 34.13 56.00 -21.87 peak
3 2.7725 27.45 9.64 37.09 56.00 -18.91 peak
4 3.2225 30.61 9.65 40.26 56.00 -15.74  peak
5 * 4.7750 30.88 9.68 40.56 56.00 -15.44  peak
6

27.1875 32.86 9.97 42.83 60.00 -17.17  peak
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5.1 LIMIT

Neutron Engineering Inc.

5 ANTENNA CONDUCTED SPURIOUS EMISSION

Test ltem

Frequency Range (MHz)

Limit

Antenna conducted Spurious

20 dB less than the peak value

Emission 30-40000 of fundamental frequency
5.2 MEASUREMENT INSTRUMENTS LIST
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-40 100129 Oct. 06, 2012

5.3 TEST PROCEDURES

5.4 TEST SETUP LAYOUT

EUT

NOTE: N/A: denotes No Model Name, No Serial No. or No Calibration specified.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 1000KHz, VBW=1000KHz, Sweep time = Auto.

No deviation

5.5 DEVIATION FROM TEST STANDARD

5.6 EUT OPERATING CONDITIONS

SPECTRUM
ANALYZER

The software provided by client to enable the EUT under transmission condition continuously at
lowest and highest channel frequencies individually.
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5.7 TEST RESULTS - 5150-5350 MHZ BAND

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5148.40 -36.52 5350.20 -37.79

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11a/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

REW 1 MH=z Marker 3 [T1 ]
VBW 1 MH=z —36.52 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 5.148400000 GHz
zo Cffpet 0. dB Marker| 1 [T1
9L47 dBm
10 et S R 5 00000 &H
Marker
-38L17 dB
-0 [S)F ARSRLAVAVR VA LRV AY) uﬂx
10 DZ [11.53 dbm N_/’
| .0 T
-30
7 W
N MM*/JP
MMWWW

&0

-80

Center 5.14 GHz

10 MHz/

Span 100

IEEE 802.11a/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

MHz

REW 1 MH=z Marker 3 [T1 ]
VBW 1 MH=z —-37.79 dBm
Ref 20 dBm Att 30 dB SWT 200 ms 5.350200000 GHz
zo Cffpet 0. dB Marker| 1 [T1
. 10126 dBm
B 10 o Amm = 14400000 o0
Marker| 2 [T1
-38L81 dBm
o S SSUUTTT O GHE
|1 q bl o 741 ABm
| \N\A'\—\
|- a0 J\bkﬂﬁJ
\ﬂ*“K“MMLNWﬂLW¢w&Nwwau¢JUA$Lfmﬂwkb
-50
50
70
FlL
-80

Center 5.36 GHz

10 MHz/

Span 100 MH=z
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IEEE 802.11a/5180 MHz/10 Harmonic of the frequency

REW 1 MH=z Marker 2 [T1 ]
VBW 1 MHz -21.45 dBm
Ref 20 dBm Att 30 dB SWT 800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
7166 dBm
| 10 1 5l 146160000 =H
DY 7.6¢ dBm
0
|10
D2 —-[12.34 dBm
20
| =0 AL ﬂ L A(
WUNTIAPN] o
. MW
[\'\\f“wuwmuw‘
50
70
-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z

IEEE 802.11a/5200 MHz/10 Harmonic of the frequency

REW 1 MH=z Marker 1 [T1 ]

VBW 1 MH=z 7.77 dBm
Ref 20 dBm Att 30 dB SWT 2800 ms 5.146100000 GHz
zo Cffpet 0. dB Marker| 2 [T1

—-21L66 dBm
| 10 1 A0l 000000000 GH
D¥ 7.77 dbm
-0
10
D2 —-[12.23 dPm

F-30

Ao A
AR VRYY

70

-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z
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IEEE 802.11a/5240 MHz/10 Harmonic of the frequency

EEW 1 MH=z

Marker 1 [T1 ]

VEW 1 MH=z T.43 dBm
Ref 20 dBm Att 30 dB SWT 800 ms 5.226100000 GHz
zo Cffpet 0. dB Marker| 2 [T1

—22L03 dBm
| 10 1 A0l 000000000 GH
DY 7.43 dBm
0
—10
D2 —-[12.57 dpm

| -0 I Y
Mﬂ VI WY

.. (ARG AR

;;ijﬂjjkwﬂfj~wvuvmﬁwuﬁkhq}wu~rj

|50

|--70

-80

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11a/5260 MHz/10 Harmonic of the frequency

REW 1 MH=z Marker 2 [T1 ]

VBW 1 MH=z -22.19 dBm
Ref 20 dBm Att 30 dB SWT 2800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1

7L62 dBm
| 10 1 5 100000 &H
DY 7.62| dBm
-0
10
D2 —[12.38 dpm

F-30

PN

| W

70

-80

Start 30 MHz

3.997 GHz/

Stop 40

GH=z
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IEEE 802.11a/5300 MHz/10 Harmonic of the frequency

REW 1 MH=z Marker 2 [T1 ]
VBW 1 MH=z —22.31 dBm
Ref 20 dBm Att 30 dB SWT 800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
8L 36 dBm
B 1 sl 306040000 oF
DY &.36| dBm
0
10 Dz -[11.64 dbm
|20
r
| =0 L LA A f\nA nﬂ\j‘]
Ay W
.. )/wa
;,fju»“ ko
|- s0
|- 70
-80
Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
IEEE 802.11a/5320 MHz/10 Harmonic of the frequency
REW 1 MH=z Marker 2 [T1 ]
VBW 1 MH=z -21.30 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
9119 dBPm
B m.ly P E— sl 206040000 oF
o
|10 Tz =08 T dbm
|20
| .. LA A A A
PN Uk
» MR
PJL\HJL\qﬁuﬁ—ﬂukf{dahﬂdjxjj

70

-80

Start 30 MHzZ 3.987 GHzZ/ Stop 40

GH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/ANT.1

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5149.80 -43.07 5350.80 -42.56

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (20 MHz)/ANT.1/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

@ REW 1 MHz Marker 3 [T1 ]
VBW 1 MH=z —-43.07 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 5.145800000 GHz
zo Cffpet 0. dB Marker| 1 [T1
6L79 dBm
| 10 sl 174600000 =H
Dl 6.79 dBm e
T
= —-43F32 dB

-0 b/LbUUUUJUU uu1

F-10

D2 —-(13.21 dpfm ’

B y\/
30

&0

-80

Center 5.14 GHz 10 MH=z/ Span 100 MHZ

IEEE 802.11n (20 MHz)/ANT.1/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

® EBW 1 MH=z Marker 3 [T1 ]
VEW 1 MH=z -42.50 dBm
Ref 20 dBm Att 30 dB SWT 200 ms 5.350800000 GHz
zo Cffpet 0. dB Marker| 1 [T1
LT3 dBm
7101 5 14200000 oH
% DL Ja7 3| dbm Marker| 2 [T1
—-42189 dBm
= |/, I

Sl SoUUTUTUTT GHZ

D2 -l2.27 dbm

- 50

70

-80

Center 5.36 GHz 10 ME=Z/ Span 100 MH=z
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IEEE 802.11n (20 MHz)/ANT.1/5180 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —21.28 dBm
Ref 20 dBm Att 30 dB SWT 800 ms 39.920060000 GHz
zo Cffpet 0. dB Marker| 1 [T1
6L 67 dBm

|10 sl 146160000 @H

DY ¢.67 dbm

== |,
L 10
D2 —[13.33 dBm
20
| ., o AT

MWW«’WWW S

70

-80

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11n (20 MHz)/ANT.1/5200 MHz/10 Harmonic of the frequency

@ REW 1 MHz Delta 2 [T1 ]
VBW 1 MH=z —-26.36 dB
Ref 20.5 dBm Att 30 dB SWT 2800 ms 34.853840000 GHz
zo Cffpet 0. dB Marker| 1 [T1
5129 dBm
| 10 T 5146160000 GHz
DY 5.25 dbm

IEW)|

D2 —14.71 dPm

F-20

VW

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
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IEEE 802.11n (20 MHz)/ANT.1/5240 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —21.42 dBm
Ref 20.5 dBm Att 30 dB SWT 800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
5L22 dBm
| 10 5L226100000 GHz
1
DIV 5.22| dBm
[ 2Ev]

F-10

D2 -[14.78 dPm

20

F-60

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11n (20 MHz)/ANT.1/5260 MHz/10 Harmonic of the frequency

@ REW 1 MHz Marker 1 [T1 ]
VBW 1 MH=z 4.36 dBm
Ref 20.5 dBm Attt 30 dB SWT 200 ms 5.226100000 GHz
zo Cffpet 0. dB Marker| 2 [T1
—21t04 dBm
1 400000000000 GHZ
1
DY 4.26 dBm

IEW)|

D2 -[15.64 dPm

F-20

|

F-60

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
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IEEE 802.11n (20 MHz)/ANT.1/5300 MHz/10 Harmonic of the frequency

® RBW 1 MHz Delta 2 [T1 ]
VBW 1 MH=z -29.14 dB
Ref 20 dBm Att 30 dB SWT 800 ms 34.6935%60000 GHz
20 Marker| 1 [T1
6L 32 dBm
| 10 - = 6100000 =H
DY &.32 dBm
== |,
|10
D2 —13.68 dPm
|20
| _ =0 o4 ol A l'\ﬂj
W

70

-80

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11n (20 MHz)/ANT.1/5320 MHz/10 Harmonic of the frequency

@ REW 1 MHz Delta 2 [T1 ]
VBW 1 MH=z -27.02 dB
Ref 20 dBm Att 30 dB SWT 2800 ms 34.014020000 GHz

zo Marker| 1 [T1
4137 dBm
| 10 5l 306040000 GH

1
D1Y 4.97 dbm

IEW)|

D2 -[15.03 dPm

F-30

o p e AT

70

-80

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/ANT.2

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5149.60 -41.78 5351.00 -40.43

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (20 MHz)/ANT.2/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

@ REW 1 MHz Marker 3 [T1 ]
VBW 1 MH=z -41.78 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 5.145600000 GHz
zo Cffpet 0. dB Marker| 1 [T1
705 dBm
| 10 Sl 186000000 GH
- D1 7.05 dBm MaTkeT - X
IE:W -42110 dB

SIS UUUTUUT uﬂx

F-10

D2 -[12.25 dPm /

w

&0

-80

Center 5.14 GHz 10 MH=z/ Span 100 MHZ

IEEE 802.11n (20 MHz)/ANT.2/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

® RBW 1 MHz Marker 3 [T1 ]
VBW 1 MH=z —40.43 dBm
Ref 20 dBm Att 30 dB SWT 200 ms 5.351000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
9L 10 dBm

5 SEQO000 &H

1
10 Tl R T BB
Marker| 2 [T1
P
—-401L49 dBm
= |,

Sl SoUUTUTUTT GHZ

30

- 50

70

-80

Center 5.36 GHz 10 ME=Z/ Span 100 MH=z
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IEEE 802.11n (20 MHz)/ANT.2/5180 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —20.40 dBm
Ref 20 dBm Att 30 dB SWT 800 ms 39.920060000 GHz
zo Cffpet 0. dB Marker| 1 [T1
5L 93 dBm
| 10 - Bl 146160000 GH
y
DY 5.93 dBm
== |,
|10
D2 —14.07 dPpm
|20
| =g A hl.l\
A
.. [N
o
|- =0
-0
-850

Start 30 MHz

3.997 GHz/

Stop 40 GH=z

IEEE 802.11n (20 MHz)/ANT.2/5200 MHz/10 Harmonic of the frequency

@ REW 1 MHz Marker 2 [T1 ]

VBW 1 MH=z —20.51 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1

4L21 dBm
| 10 ol ld4ele000n cH
1
D¥ 4.21| dBm
TEW|
-0
|-10
D2 —[15.7% dpm
|20
30 FN—s AI I\ m
A ARV
. f"\AN
PkLN n ~¢JJWvLyJJ

|- =0
-0
-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z
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IEEE 802.11n (20 MHz)/ANT.2/5240 MHz/10 Harmonic of the frequency

® REW 1 MH=z Delta 2 [T1 ]
VBW 1 MH=z -26.28 dB
Ref 20.5 dBm Att 30 dB SWT 800 ms 34.773500000 GHz
zo Cffpet 0. dB Marker| 1 [T1
6L 04 dBm
10 - 5226100000 GHZ
DY 6.04] dBm
[/ 2EH]

F-10

D2 —-[13.96 dpfm

20

N
it

F-60

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11n (20 MHz)/ANT.2/5260 MHz/10 Harmonic of the frequency

@ REW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —-22.01 dBm
Ref 20.5 dBm Att 30 dB SWT 2800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
4156 dBm
| 10 5226100000 GHZ
1
DY 4.96 dBm

IEW)|

D2 —-(15.04 dpm

F-20

F-60

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
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IEEE 802.11n (20 MHz)/ANT.2/5300 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —21.66 dBm
Ref 20.5 dBm Att 30 dB SWT 800 ms 39.920060000 GHz
zo Cffpet 0. dB Marker| 1 [T1
6L 80 dBm
| 10 - 5L306040000 GHz
\d
D1y 6.8 HBm
[ 2Ev]

F-10

D2 -13.2 dB

20

30 s W
I e i

ksl
W

F-60

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11n (20 MHz)/ANT.2/5320 MHz/10 Harmonic of the frequency

@ REW 1 MH=z Delta 2 [T1 ]
VBW 1 MH=z -28.55 dB
Ref 20.5 dBm Att 30 dB SWT 2800 ms 34.0935900000 GHz

zo Cffpet 0. dB Marker| 1 [T1
7118 dBm
| 10 1 5306040000 GHZ

D1Y 7.18| dBm
IEW]|

D2 —-[12.82 dPm

F-20

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHZz)/ANT.1

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5149.60 -38.19 5351.20 -40.42

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (40 MHz)/ANT.1/The max. radio frequency power in any
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IEEE 802.11n (40 MHz)/ANT.1/The max. radio frequency power in any

®

Neutron Engineering Inc.

100kHz bandwidth outside the frequency band

REW 1 MH=z Marker 3 [T1 ]
VEBEW 1 MH=z -38.19 dBm
Ref 20 dBm Att 30 dB SWT 200 ms 5.145%600000 GHz
zo Cffpet 0. dB Marker| 1 [T1
1178 dBm
10 =1 00000 GH
Marker| 2 [Tll
8L 29 dBm
m D1 1.783 dBm — ]
b.f;UUUL\Juu L;Ei
10
Dz —[18.217 dPm \
20
30
| . b,

&0

-80

Center 5.11 GH=z

20 MHz/

Span 200 MH=z

100 kHz bandwidth within the frequency band

REW 1 MH=z Marker 3 [T1 ]
VEW 1 MH=z —-40.42 dBm
Ref 20 dBm Att 30 dB SWT 200 ms 5.351200000 GHz
zo Cffpet 0. dB Marker| 1 [T1
1148 dBm
| 10 sl 307200000 @H
N Marker| 2 [T1
iDL, Ly 476 cEm ————
-0 \,\ S S50000p 0T GHZ
-10
Dz ql8.524 dPm
20
30
.
40
NKN’\A‘\,AM,\LAM;,-\M.MM«;MHL.LM 2 b A AR A 1 o
-0
60
70
F|L
-80

Center 5.39 GH=z

20 MHz/

Span 200 MH=z
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IEEE 802.11n (40 MHz)/ANT.1/5190 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z -21.49 dBm
Ref 20 dBm Attt 30 dB SWT £00 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
0L 92 dBm
| 10 Bl 146160000 GH
1
= |- D 0.92 dbm
|10

D2 —[19.08 dpm

| o A
AT
MWWN\N

40

. [‘*vmwwwﬂ»j

50

70

-80

Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z

IEEE 802.11n (40 MHz)/ANT.1/5230 MHz/10 Harmonic of the frequency

@ REW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —-21.47 dBm
Ref 20.5 dBm Att 30 dB SWT 2800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
3101 dBm
| 10 5226100000 GHZ
!
= DY 3.01] dBm

D2 —-[16.95% dpfm

F-20

|20 A .f\n"\Lﬁ\ [\J
CARRT AR A T
LU i
- 40
60
|70
Start 30 MHzZ 3.987 GHzZ/ Stop 40 GH=z
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IEEE 802.11n (40 MHz)/ANT.1/5270 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z -21.38 dBm
Ref 20 dBm Attt 30 dB SWT £00 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
3L15 dBm
| 10 = 6100000 =H
v
DY .15 dBm
= |,
|10

D2 —-(16.85 dpm
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A TEAT AN YY)

70

-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z

IEEE 802.11n (40 MHz)/ANT.1/5310 MHz/10 Harmonic of the frequency

@ REW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z —21.22 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
0LéE3 dBm
| 10 Bl 306040000 GH
L
LEW gy S D1V 0. 63 dBm
|-10
_— D2 -19.37 dpm
| -, NERO LN LY

AV IR (VAL

70

-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHZz)/ANT.2

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5149.60 -37.89 5350.40 -43.19

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (40 MHz)/ANT.2/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

@ REW 1 MH=z Marker 3 [T1 ]

VBW 1 MH=z -37.89 dBm
Ref 20 dBm Att 30 dB SWT 200 ms 5.14%000000 GHz

zo Cffpet 0. dB Marker| 1 [T1
2L 61 dBm
| 10 = | 000N0n GE

Marker| 2 l[Tl
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IEEE 802.11n (40 MHz)/ANT.2/5190 MHz/10 Harmonic of the frequency
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IEEE 802.11n (40 MHz)/ANT.2/5270 MHz/10 Harmonic of the frequency
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5.8 TEST RESULTS - 5470-5725 MHZ BAND

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5469.60 -35.19 5726.00 -35.60

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11a/The max. radio frequency power in any
100kHz bandwidth outside the frequency band
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IEEE 802.11a/The max. radio frequency power in any
100 kHz bandwidth within the frequency band
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IEEE 802.11a/5500 MHz/10 Harmonic of the frequency
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IEEE 802.11a/5700 MHz/10 Harmonic of the frequency

® REW 1 MH=z Marker 2 [T1 ]
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/ANT.1

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

2469.80 -38.95 5725.20 -37.48

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (20 MHz)/ANT.1/The max. radio frequency power in any
100kHz bandwidth outside the frequency band
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IEEE 802.11n (20 MHz)/ANT.1/The max. radio frequency power in any
100 kHz bandwidth within the frequency band
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IEEE 802.11n (20 MHz)/ANT.1/5500 MHz/10 Harmonic of the frequency
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IEEE 802.11n (20 MHz)/ANT.1/5700 MHz/10 Harmonic of the frequency

® RBW 1 MHz Marker 2 [T1 ]
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/ANT.2

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5469.80 -37.61 5725.20 -37.61

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (20 MHz)/ANT.2/The max. radio frequency power in any
100kHz bandwidth outside the frequency band
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IEEE 802.11n (20 MHz)/ANT.2/The max. radio frequency power in any
100 kHz bandwidth within the frequency band
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IEEE 802.11n (20 MHz)/ANT.2/5500 MHz/10 Harmonic of the frequency
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IEEE 802.11n (20 MHz)/ANT.2/5700 MHz/10 Harmonic of the frequency
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHZz)/ANT.1

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5469.60 -31.88 5726.60 -39.59

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (40 MHz)/ANT.1/The max. radio frequency power in any
100kHz bandwidth outside the frequency band
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IEEE 802.11n (40 MHz)/ANT.1/The max. radio frequency power in any
100 kHz bandwidth within the frequency band
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IEEE 802.11n (40 MHz)/ANT.1/5510 MHz/10 Harmonic of the frequency

®

EEW 1 MH=z

Marker 2 [T1 ]

VBW 1 MH=z -21.35 dBm
Ref 20 dBm Att 30 dB SWT 800 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
5191 dBm
10 T SLA65G20000 GH
v
D1Y5.91 dBm
= |,
—10
D2 —-[14.0% dpm
20
e Ay AL A
uy

\/"M’f AN

70

-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z

IEEE 802.11n (40 MHz)/ANT.1/5550 MHz/10 Harmonic of the frequency

@ REW 1 MHz Marker 2 [T1 ]
VBW 1 MH=z -21.30 dBm
Ref 20 dBm Attt 30 dB SWT 200 ms 40.000000000 GHz
zo Cffpet 0. dB Marker| 1 [T1
5144 dPm
10 T Bl B4n2a0000 GH
D1Y5. 44| dBm
IEW|
-0
|-10
D2 —14.56 dpm
20
| -0 Ao AL ALY
N‘\‘J W
.. JJM
. F’\WWM’\H\M
60
70
-80

Start 30 MHz

3.997 GHz/

Stop 40 GH=z

Report No.: NEI-FCCP-2-1208149

Page 61 of 366




festip
o 2 .

s

Y
Y

Neutron Engineering Inc.

IEEE 802.11n (40 MHz)/ANT.1/5670 MHz/10 Harmonic of the frequency
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHZz)/ANT.2

Channel of Worst Data

The max. radio frequency power in any 100kHz |The max. radio frequency power in any 100 kHz
bandwidth outside the frequency band bandwidth within the frequency band.

FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)

5469.20 -28.30 5725.40 -41.58

Result

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
power.
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IEEE 802.11n (40 MHz)/ANT.2/The max. radio frequency power in any
100kHz bandwidth outside the frequency band
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IEEE 802.11n (40 MHz)/ANT.2/The max. radio frequency power in any
100 kHz bandwidth within the frequency band
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IEEE 802.11n (40 MHz)/ANT.2/5510 MHz/10 Harmonic of the frequency
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IEEE 802.11n (40 MHz)/ANT.2/5670 MHz/10 Harmonic of the frequency
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6 26 DB BANDWIDTH

Neutron Engineering Inc.

6.1 LIMIT
Test Item Frequency Range (MHz) Limit
5150 - 5250
. 5250 - 5350
26 dB Bandwidth 5470 - 5725 —
5725 - 5825

6.2 MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

1 | Spectrum Analyzer

R&S FSP-40

100129

Oct. 06, 2012

6.3 MEASURING INSTRUMENTS SETTING

NOTE: N/A: denotes No Model Name, No Serial No. or No Calibration specified.

Spectrum Analyzer

Parameter Setting

Attenuation Auto

Span Frequency > 26dB Bandwidth
RB 300 kHz

VB 1000 kHz
Detector Peak

Trace Max Hold

Sweep Time Auto

6.4 TEST PROCEDURES

the block diagram below

6.5 TEST SETUP LAYOUT

EUT

b. Measured the spectrum width with power higher than 26dB below carrier

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

No deviation

SPECTRUM
ANALYZER

6.6 DEVIATION FROM TEST STANDARD

6.7 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.8 TEST RESULTS - 5150-5250 MHZ

Neutron Engineering Inc.

EUT MONDOCENTER

Model Name

INF-MCENTER

Temperature (26°C

Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz, 5200 MHz, 5240 MHz

Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)

5180 MHz 23.68 16.88

5200 MHz 20.96 16.88

5240 MHz 24.40 16.88

IEEE 802.11a/5180 MHz/26 dB and 99% Occupied Bandwidth
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VBW 1 MH=z
SWT 20 ms

Delta 1 [T1 ]
-0.08 dB
23.680000000 MHz

z0

10

OBW 16330000000 MHZ

Marker| 1 [T1
_ 54 dem

L EX D1 3.28/4

B e

5169120000 GHz

Temp T OB

=414 dbm
5.171440000 GHz
Temp 2| [T1 OBW]

4114 dBm
5188320000 GHz

B

D2 —2 ?516
I

“‘”‘%Mlq%

F-60

-80

Fl

FZz

Center 5.18 GHz

4 MHz/

Span 40 MH=z
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IEEE 802.11a/5200 MHz/26 dB and 99% Occupied Bandwidth

EEBW 300 kH=z
VEW 1 MH=z

Delta 1 [T1 ]
-0.1l6 dB

Ref 20 dBm Att 30 dB SWT 20 ms 20.960000000 MHz
zo OBW| 16830000000 MHz
Marfker| 1 [T1
| 10 — 1 dBm
5188360000 GHz
D1 3.004 4¢Bm Fem—t PS5
viEW] o A A | Al
) ] =51 TU dBm
5.191440000 GHz
10 Temp 2| [T1 OBW]
B 404 dBm
5208320000 GHz
| 20 1
D2 712}2«}'696 ABm
40
50
60
70
F2
F1l
-80
Center 5.2 GHz 4 MHZ/ Span 40 MH=z

IEEE 802.11a/5240 MHz/26 dB and 99% Occupied Bandwidth

REW 300 kH=z
VEBEW 1 MH=z

Delta 1 [T1 ]
0.06 dB

Ref 20 dBm Att 30 dB SWT 20 ms 24.400000000 MHZ
zZ0 OBW lel.$30000p00 MHZ
Marker| 1 [T1
10 — 62 dBm
5326320000 GH=z
D1 3.2432 dBm
- It Temo T I T bW
= |, w\mw\m—\ i
| ? [
5331440000 GHz
10 Temp 2| [T1 OBW]
B -4lez dBm
52468320000 GHz
20
D2 — 58 dBm .
40
50
60
- 70
F2
Tl
-80
Center 5.24 GH:z 4 MHZ/ Span 40 MH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.1/5180 MHz, 5200 MHz, 5240 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5180 MHz 21.04 17.84
5200 MHz 20.80 17.84
5240 MHz 20.96 17.84

IEEE 802.11n (20 MHz)/ANT.1/5180 MHz/26 dB and 99% Occupied Bandwidth

®

EEW 300 kH=z

D

elta 1 [T1 ]

VEW 1 MH=z 0.%4 de
Ref 20 dBm Att 30 dB SWT 20 ms 21.040000000 MH=Z
z0 OBW |17.840000p00C MH=Z
Marker| 1 [T1
10 — &4 Apm
5165520000 GH
T 1 [T1 OB -
D1 2.208 dBm I
&= [ N OOV W Y VTPV Y N VR WY
AW vawtnrr LM\A.U\"U\ > —ohk 1 dPm
5171040000 GH=z
10 ey 2| [T1 OBW]
5135 dBm
5186880000 GHz
-20
D2 ijJ%92 B
%

i LM
w M""‘"\IJ
50
-c0
|70

Fz

Fl
-80

Center 5.18 GHz

4 MHz/

Span 40 MH=z
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IEEE 802.11n (20 MHz)/ANT.1/5200 MHz/26 dB and 99% Occupied Bandwidth

® EBW 300 kHz Delta 1 [T1 ]
VEW 1 MH=z 0.21 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.800000000 MH=z
z0 OBW| 17840000000 MHZ
Marker| 1 [T1
10 —2A1 51 dBm

5188680000 GHz
Temp 1| [T1 OBW

LLJW\;"VJ\UV\JVMW AT "E =174 OBm

= |- D1 1.045 dbm

2 5191120000 GHz
emp 2| [T1 OBW]

10
-7112 dBm
5.208%60000 GHz

20

D2 zygm HEm L
[ Mﬂf" \\w\,

- 50

70
F2

Fl
-80

Center 5.2 GHz 4 MHZ/ Span 40 MH=z

IEEE 802.11n (20 MHz)/ANT.1/5240 MHz/26 dB and 99% Occupied Bandwidth

@ REW 300 kHz Delta 1 [Tl |
VBW 1 MHz 0.12 dB
Ref 20 dBm Att 30 dB SWT 20 me 20.960000000 MHz
20 oBw|17.840000p00 MAZ
Marker| 1 [T1
| 10 —24]39 ABm
51225520000 GH
T 1| [T1 oBW )
IEW D1 1.252 dBm e L ]

r

B Tﬁd'w"“"”‘vwvwﬂw"mu"wwx,\% —tor o
2

5231120000 GHz
emp 2| [T1 OBW]

10
-7144 dBm
5248560000 GHz

20

Dz —24 z&lS AP L
i
|- 20 7 \u

- 50

70

F2
F1l
-80

Center 5.24 GH:z 4 MHZ/ Span 40 MH=z

Report No.: NEI-FCCP-2-1208149 Page 71 of 366



esti,
& ie :qu
; L

Y
Y

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.2/5180 MHz, 5200 MHz, 5240 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5180 MHz 20.88 17.92
5200 MHz 20.88 17.84
5240 MHz 20.88 17.92

IEEE 802.11n (20 MHz)/ANT.2/5180 MHz/26 dB and 99% Occupied Bandwidth

®

EEW 300 kH=z

Delta 1 [T1 ]

VEW 1 MHz 0.88 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.880000000 MHz
20 OBW | 17[.920000p00 MHZ
Marker| 1 [T1
10 261 14 Apmg
5l.162680000 GH
-
Temyg 1| [T1 OBW]
[ 2=+ I D1 0.53P dpm ety U A e
e 5 | BL171040p00 GH=z
10 ey 2| [T1 OBW]
-8[10 dBm
5.182960000 GHz
-20 V
D2 —25J;468 HEm
Iy N
WM MM%L
v
50
-0
|70
w2
Fl
-850
Center 5.18 GH=z 4 MHz/ Span 40 MH=z
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IEEE 802.11n (20 MHz)/ANT.2/5200 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHz 1.24 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.800000000 MHz
20 OBW| 17840000000 MHz
Marker| 1 [T1
| 10 —25 44 dBm
5. 1859600000 GHz
Temp 1| [T1 OBW]
[vzEv I D10 4o dRm o N —
T1L —qF
MW 2| 5l1911z0pn00 GHz
10 emp 2| [T1 OBW]
B —7l57 dBm
E.208360000 GHz

D2 —25jg74

B

il

- 50

R

70

-80

Fl

T2

Center 5.2 GHz

4 MHZ/

Span 40 MH=z

IEEE 802.11n (20 MHz)/ANT.2/5240 MHz/26 dB and 99% Occupied Bandwidth

@ RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z 0.43 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.800000000 MHZ
20 OBW| 17920000000 MH=Z
Marker| 1 [T1
10 —24l 438 ABm
5225680000 GHz
5 |- D1 1.211 dBw _ . - _ Temp 1| [T1 OBW]
MVUUWUWW\LNMWL\ =7T61T dBEm
1 2 5231040000 GHz
| .5 ;’J /\Eem} 2| [T1 OBW]
-7147 dBm
f \ 5248960000 GHz

D2 24{}%186

AP

Ay

- 50

70

-80

Fl

F2

Center -5.24 GHz

4 MHZ/

Span 40 MH=z
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EUT

MONDOCENTER

Model Name

INF-MCENTER

Temperature (26°C

Relative Humidity

46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/ANT.1/5190 MHz, 5230 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5190 MHz 38.56 36.16
5230 MHz 38.72 36.00
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IEEE 802.11n (40 MHz)/ANT.1/5190 MHz/26 dB and 99% Occupied Bandwidth

®

EEBW 300 kH=z

Delta 1 [T1 ]

VBW 1 MH=z 0.17 dB
Ref 20 dBm Att 30 dB SWT 20 ms 36.560000000 MHz
zo OBFW 36160000000 MHz
Marker| 1 [T1
| 10 — dBm
5170640000 GHz
£ T 1| [T1 OBW]
1]
= |, v
1 -2.538 dPm Bl
o ) 5171920000 GHz
o plcq;eT 2l [T1 OBW]
111
—10 Y P
8197 dBm
5208080000 GHz
20 !
[ L
— D2 —28;738 HEm
| 40 , .
MWWW \;\,’\:‘W{%
-50
50
70
F2
F1
-80
Center 5.19 GHz 2 MHzZ/ Span 80 MH=z

IEEE 802.11n (40 MHz)/ANT.1/5230 MHz/26 dB and 99% Occupied Bandwidth

®

REW 300 kH=z

Delta 1 [T1 ]

VBW 1 MHz ~0.05 dB
Ref 20 dBm Att 30 dB SWT 20 me 38.720000000 MHz
20 OB 36).000000p00 MAZ
Marker| 1 [T1
| 10 —26] 35 ABm
5210640000 GH
:
= Temp 1| [T1 OBW]
= DT —I. 1T dBjn =7 > Em
T1 Mhﬂr\uk T2 £l 212080000 GHz
10 l emp 2| [T1 OBW]
—6[ 69 dBm
5l.248080D00 GHz
|20
g ]
Dz 727.9 dbm
B vn’J \'\\4;\
M&Mﬂw P A

- 50

70

-80

Fl

Fz

Center 5.23 GHz

2 MHzZ/

Span 80 MH=z
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EUT

MONDOCENTER

Model Name

INF-MCENTER

Temperature (26°C

Relative Humidity

46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/ANT.2/5190 MHz, 5230 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5190 MHz 38.72 36.16
5230 MHz 38.88 36.16
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IEEE 802.11n (40 MHz)/ANT.2/5190 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHz -0.37 dB
Eef 20 dBm Att 30 dB SWT 20 ms 38.720000000 MHz
20 OBW 36160000000 MHz
Marker| 1 [T1
| 10 _ 97 dBm
5l.170640P00 GHz
aEE T 1| [T1 OBRW)
ermo
’ 1 -2.882 df i
D1 -2. Bg Aﬁf{KﬁAbW“AW\ /Jwﬂhﬂxkﬁﬁﬁﬁﬁ T 5l.171%20p00 GHz
| ., ?}\ Il ﬂemp 2| [T1 oBW]
~7L65 dBm
5.208080P00 GHz

D2

30

70

-80

—28.8!2

dBm

Fl

Fz

Center 5.19 GH=z

2 MHzZ/

Span 80 MH=z

IEEE 802.11n (40 MHz)/ANT.2/5230 MHz/26 dB and 99% Occupied Bandwidth

<§§> REW 300 kEz Delta 1 [Tl ]
VBEW 1 MHz ~0.44 dp
Ref 20 dBEm Att 30 dB SWT 20 me 38.8%0000000 MHz
z0 OBW 36160000000 MHZ
Marker| 1 [T1
| 10 —26]l 91 ABm
5.210640D00 GH
:
o | Tefmp 1| [T1 OBW]
D1 -1.683 dpm —7tao dFmm
%hﬂyfkﬁfﬂwwvdﬁqJw*hﬂLWW\}iKAJ T4 5h211sz0000 =EHZ
[ ., Uﬁé o 2| [T1 OBWI
~71 69 dBm
5.248080D00 GHz

D2

_27.qu

B

- 50

MA

i

70

-80

Fl

T2

Center 5.23 GHz

2 MHzZ/

Span 80

MHz
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6.9 TEST RESULTS - 5250-5350 MHZ

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5260 MHz, 5300 MHz, 5320 MHz

Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)

5260 MHz 23.52 16.88

5300 MHz 23.68 17.04

5320 MHz 26.16 16.96

IEEE 802.11a/5260 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHZz -0.14 dB
Ref 20 dBm Att 30 dB SWT 20 ms 23.520000000 MH=z
zo OBW 16830000000 MH=z
Marker| 1 [T1
10 21167 Adem

5l.248360D00 GEZ
D1 3.857 {iBm ]

[~ AL gy Temp 1] [TT COEW]
e R ‘-v‘f\/b'\\_ o
Tl [
f( 5451440000 GH=z

Temo 2| [T1 OBW]

|10
-3L86 dBm
5468320000 GHz
|20 L

i T %
s 1
40
50
|- 50
|70
FZ
Fl
-80
Center 5.26 GHz 4 MHz/ Span 40 MH=z
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IEEE 802.11a/5300 MHz/26 dB and 99% Occupied Bandwidth

EEBW 300 kH=z

Delta 1 [T1 ]

VBW 1 MH=z -0.65 dB
Ref 20 dBm Att 30 dB SWT 20 ms 23.680000000 MHZzZ
z0 OBW 17040000000 MH=z
Marker| 1 [T1

| 10 21 dBm

5389200000 GHz
D1 3.85 dPm
P vy Wi TEm0 1 [TT OB

0 - U\r\ B —5LOUS OBm

5.491360Dp00 GHz
10 emp 2| [Tl OBW]

B —4[70 dBm

5308400000 GHz
L ] L
|20 M-
szhs dpm -
W o
e

|- a0

|50

|50

70

F2
Fl

-80

Center 5.3 GHz

4 MHZ/

Span 40 MH=z

IEEE 802.11a/5320 MHz/26 dB and 99% Occupied Bandwidth

REW 300 kH=z
VEBEW 1 MH=z

Delta 1 [T1 ]
0

.37 dB

Ref 20 dBm Attt 30 dB SWT 20 mg 26.160000000 MHZ
20 OBW 16960000000 MHZ
Marker| 1 [T1
| 10 — 64 ABm
5308280000 GHz
D1 4.19 dBm pArIAASATA | AR~ Tomp 1] [TT OB
o —
T > T dBm
5.31144pp00 GHz
10 emp 2| [T1 OBW]
-d4L 50 dBm
53268400000 GHz
|20 L .
mm.el dpm VN -
M ‘\N\um\
"
[-40
|--50
|50
|--70
Tz
Fl

-80

Center 5.32 GHz

4 MHZ/

Span 40 MH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.1/5260 MHz, 5300 MHz, 5320 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5260 MHz 20.80 17.92
5300 MHz 20.88 17.92
5320 MHz 20.72 17.92

IEEE 802.11n (20 MHz)/ANT.1/5260 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z -0.40 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.800000000 MHZ
z0 OBW| 17920000000 MH=zZ
Marker| 1 [T1
|10 - = dem
5245680000 GHz
T 1] [T1 OBW]
L=atl
[ 2=+ [ DL 2050 APy P A (Y
Yat W MW\/\MVV\I =1y cBTn
2| sl251040000 GHz
10 ermgh 2| [T1 OBW]
-6L65 dBm
5L.268%00000 GHz
-20
D2 —2-3j§45 HEm
| =20 N
NI \MM
-4a0
50
-c0
|70
F2
F1l
-80
Center 5.26 GHz 4 MHz/ Span 40 MH=z
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IEEE 802.11n (20 MHz)/ANT.1/5300 MHz/26 dB and 99% Occupied Bandwidth

®

RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z 0.63 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.880000000 MHZzZ
z0 OBW| 17920000000 MH=z
Marker| 1 [T1
| 10 —24{ 028 dBm
5l.283600P00 GHz
Temp 1| [T1 OBW]
= | D1 1.561 dBm— g i} i i
e W e [ (v Gy =51 BT
2| 5L291040p00 GHz
10 emp 2| [T1 OBW]
B 6l 41 dBm
5.308%60000 GHz
|20
D2 —214”;439 HEm
- JWM \W\,
s M
|50
|0
|70
F2
Fl
-850
Center 5.3 GHz 4 MHZ/ Span 40 MH=z

IEEE 802.11n (20 MHz)/ANT.1/5320 MHz/26 dB and 99% Occupied Bandwidth

@ RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z -2.04 dp
Ref 20 dBm Attt 30 dB SWT 20 mg 20.720000000 MHZ
20 OBW| 17920000000 MH=z
Marker| 1 [T1
| 10 —21| 57 ABm
5308760000 GHz
Temp 1| [T1 OBW]
IEW 0 D1 1.886 dPpm P ) il X il
= oA AP ey M_waju\...!v'“ ==L Ul B
2| sl31i040000 GHz
10 emp 2| [T1 OBW]
B -cle7 dBm
5328960000 GHz
20 L ]
D2 —24 14 HBm
=0 r 1
MJWJ "\M
.o *"“HWJ
-50
-50
-70
F2
Fl
-80
Center 5.32 GHz 4 MHZ/ Span 40 MH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.2/5260 MHz, 5300 MHz, 5320 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5260 MHz 21.04 17.92
5300 MHz 20.96 17.92
5320 MHz 21.04 17.92

IEEE 802.11n (20 MHz)/ANT.2/5260 MHz/26 dB and 99% Occupied Bandwidth

®

EEW 300 kH=z

Delta 1 [T1 ]

VBW 1 MH=z -0.06 de
Ref 20 dBm Att 30 dB SWT 20 ms 21.040000000 MHZ
z0 OBW| 17920000000 MH=zZ
Marker| 1 [T1

|10 - o dem
5249440000 GHz
= | oL 1o S0 e St P A ""‘“’"\M""‘“AMI\J(\W'"""V‘ e (j]i‘iﬂol B
2 | 5251040000 GHz

| .5 e 2| [T1 OBW]
-6L 98 dBm
/ \ 5L.268%00000 GHz

|20 '
AR m

D2 2?%96

F-40

WW\UMJ

F-60

Fl
-80

F2

Center 5.26 GHz

4 MHz/

Span 40 MH=z
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IEEE 802.11n (20 MHz)/ANT.2/5300 MHz/26 dB and 99% Occupied Bandwidth

®

EEBW 300 kH=z

Delta 1 [T1 ]

VBW 1 MH=z 0.18 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.960000000 MHZzZ
z0 OBW| 17920000000 MH=z
Marker| 1 [T1
10 —24 5 dBm
5288520000 GHz
T 1| [T1 OBW
BT | D1 1.512 dEm _ . . !
T A WWW'\JMW =7k 10 dbpm
1 2 5.291040p00 GHz
10 emp 2| [T1 OBW]
B ~7151 dBm
5.308%60000 GHz
-20 T r
D2 —2jj488 HEw
|20
J\W’/ \W\V
™ .0 J\)'\"\MW
-5s0
-50
-70
F2
F1l
-80
Center 5.3 GHz 4 MHZ/ Span 40 MH=z

IEEE 802.11n (20 MHz)/ANT.2/5320 MHz/26 dB and 99% Occupied Bandwidth

®

REW 300 kH=z

Delta 1 [T1 ]

VBW 1 MH=z 0.63 dB
Ref 20 dBm Att 30 dB SWT 20 ms 21.040000000 MHZ
20 OBW| 17920000000 MH=Z
Marker| 1 [T1
10 = & AR
5305440000 GHz
D1 2.241 dBm T e 1L [T1 CORW]
LE T IS Lo, R A Y Il
N ek vy LAY 5101 dBm
2| sl311040000 GHz
| .5 fy q&em} 2| [T1 OBW]
-6L40 dBm
/ \ 5. 3268960000 GHz

D2 25)0459
| =0 n

AP

- 50

70

-80

Fl

F2

Center 5.32 GHz

4 MHZ/

Span 40 MH=z

Report No.: NEI-FCCP-2-1208149

Page 83 of 366




Neutron Engineering Inc.

EUT

MONDOCENTER

Model Name

INF-MCENTER

Temperature (26°C

Relative Humidity

46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/ANT.1/5270 MHz, 5310 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5270 MHz 38.56 36.16
5310 MHz 38.56 36.16
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IEEE 802.11n (40 MHz)/ANT.1/5270 MHz/26 dB and 99% Occupied Bandwidth

®

Ref 20 dBm

Attt

30

de

EBW 300 kHz
VBW 1 MH=z
SWT 20 ms

Delta

1 [Tl ]

-1.38 dB
38.560000

000

MHz

20

|10

OFW 36l.160000
Marker| 1 [T1

D00

14

MHz

dBm

o
= | D1 0.339

dBin

Temp 1

5lL2B0640
[T1 OBW]

poo

GHz

P

o 2

— ok
5251320
[T1 OBW]

03
oo

Ei=
GHz

—TT ;H

=51
5288080

05
poo

dBm
GHz

D2 725.9

Ll dBm

A*MIL\JL{Umllﬂ

- 50

v

70

-80

Fl

F2

Center -5.27 GHz

2 MHzZ/

Span 80 MH=z

IEEE 802.11n (40 MHz)/ANT.1/5310 MHz/26 dB and 99% Occupied Bandwidth

<§§> RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z 1.78 dB
Ref 20 dBm Attt 30 dB SWT 20 mg 38.560000000 MHZ
20 OBW 36160000000 MHZ
Marker| 1 [T1
| 10 _206|l 46 ABm
5290640000 GH
:
= Tamp 1| [T1 OBW]
-0 =1L ST dEm
Dl -3.76 dB /\kuﬁm SRZ9TE20U00 GOz
| 10 3}" Al Mﬂ"\%mp 2| [Tl oBy]
U -9l47 dBm
5328080000 GHz
-20
|
—35 n2 - ==t o
Ml Wy
- 50 WNU”LUMh
-50
-70
F2
Fl
-80
Center 5.31 GHz 2 MHzZ/ Span 80 MH=z
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Neutron Engineering Inc.

EUT

MONDOCENTER

Model Name

INF-MCENTER

Temperature (26°C

Relative Humidity

46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/ANT.2/5270 MHz, 5310 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5270 MHz 38.88 36.16
5310 MHz 38.56 36.16
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IEEE 802.11n (40 MHz)/ANT.2/5270 MHz/26 dB and 99% Occupied Bandwidth

®

EEBW 300 kH=z

Delta

1 [Tl ]

VBW 1 MH=z 0.11 dB
Ref 20 dBm Att 30 dB SWT 20 ms 38.880000000 MHZ
z0 OBW 36160000000 MH=z
Marker| 1 [T1
| 10 _25 dEm
5250480000 GHz
T 1| [T1 OBW]
=[]
= | D1 0.67 dBm P
T T4 “opeT o
5251520000 GHz
10 Ug;mp 2l [T1 OBW]
B 5l44 dBm
5288080000 GHz
20
% 1
D2 —25.3} dpm
[ My
|--50
|50
|--70
F2
Fl
-80
Center 5.27 GHz 2 MHzZ/ Span 80 MH=z

IEEE 802.11n (40 MHz)/ANT.2/5310 MHz/26 dB and 99% Occupied Bandwidth

®

RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z 1.04 dB
Ref 20 dBm Att 30 dB SWT 20 ms 38.500000000 MHZ
20 OBW 36160000000 MHZ
Marker| 1 [T1

10

—20/ 35 ABm

5290640000 GHz

1 P
Tamp 1) [TL OBW)
-0 —ITUL =20 dEm
D1 -3.5@\83 dpm S Z9I520000 GHz
10 E‘J\Ww\d W'j%mp Z| [T1 cBi]
i -10[36 dBm
5. 328080000 GHz
20
|
L5 N> —29 P

WWM

70

Fl

-80

F2

Center 5.31 GH=z

2 MHzZ/

Span 80 MH=z
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6.10TEST RESULTS - 5470-5725 MHZ

Neutron Engineering Inc.

EUT MONDOCENTER

Model Name

INF-MCENTER

Temperature (26°C

Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5500 MHz, 5580 MHz, 5700 MHz

Frequency

26 dB Bandwidth

99% Occupied Bandwidth

(MHz) (MHz)
5500 MHz 21.20 16.88
5580 MHz 23.60 16.88
5700 MHz 28.80 17.04

IEEE 802.11a/5500 MHz/26 dB and 99% Occupied Bandwidth

®

Ref 20

dBm

Attt

30

RBW 300 kHz
VBW 1 MH=z
dB SWT 20 ms

Delta 1 [T1 ]
-0

20 dB

21.200000000 MHz

z0

10

OBW| 16880000
Marker| 1 [T1

po0 MH=z

15 dem

D1 3.57

5.48%z280

P00 GHz

Temp 1| [TL OB

]

) =47

5.491440

Temp 2| [Tl OBW]

45 dDm
D00 GHz

F-20

-4
5508320

22 dBm
D00 GHz

D2 —

boWaza
Mﬁj

B

iy

Mo,

V\b

F-60

-80

rl

F2

Center 5.5 GHz

4 MHz/

Span 40 MH=z
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EEBW 300 kH=z

Delta 1 [T1 ]

IEEE 802.11a/5580 MHz/26 dB and 99% Occupied Bandwidth

Ref 20 dBm

ALt

30

de

RBW 300 kHz
VBW 1 MH=z
SWT 20 ms

Delta 1 [T1 ]
-0.33
2g.800000000

VBW 1 MH=z 0.18 dB
Ref 20 dBm Att 30 dB SWT 20 ms 25.600000000 MHz
zo OBW 16830000000 MHz
Marker| 1 [T1
| 10 —21 dBm
01 4.777 4B 5568280000 GHz
P . I
} [T A A S ] KWJUAJV Temp 1| [T1 OBW]
[ 4157 dBm
5571440000 GHz
10 emp 2| [Tl OBW]
B 317 dBm
5.8386320000 GHz
L L
M l\’\m,
40
50
60
- 70
F2
F1l
-80
Center 5.58 GH:z 4 MHZ/ Span 40 MH=z

IEEE 802.11a/5700 MHz/26 dB and 99% Occupied Bandwidth

dB
MHzZ

20

10

OBW 17040000000
Marker| 1 [T1
—21llel

MHzZ

AR

=3
Ll

D1 4.148 dBm

5687600000

GHz

Temp 1| [T1 OBW

=dLEFr
2 5691440000
emp Z| [T1 OBW

oEm
GHz

-6lL55
5..7084800/00
Fal L

cdBm
GHz

D2 @\}(.852
ped

B

- 50

70

Fl

-80

Center 5.7 GHz

4 MHZ/

Span 40 MH=z
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.1/5500 MHz, 5580 MHz, 5700 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5500 MHz 20.96 17.84
5580 MHz 20.88 17.92
5700 MHz 20.88 17.92

IEEE 802.11n (20 MHz)/ANT.1/5500 MHz/26 dB and 99% Occupied Bandwidth

®

EEW 300 kH=z

Delta 1 [T1 ]

VBW 1 MHZz -0.04 dB
Ref 20 dBm Att 30 dB SWT 20 ms 20.960000000 MHz
zo OBW 17840000000 MH=z
Marker| 1 [T1
10 —241 09 dBm
5.48%000000 GHz
T 1| [T1 OBW]
1
B [ DL 1.31P9 dbm ST =Yy P - —
V_W-\,f") k 2 9
5491040000 GHz
10 ey 2| [T1 OBW]
5170 dBm
5.508e880000 GHz
20
D2 —Zj) 81 dABm
20 Wu’ \
| " 40 \J\’\"‘"lj
50
&0
|70
FZz
Fl
-80
Center 5.5 GH=z 4 MHz/ Span 40 MH=z
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® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHz -0.02 dB
Eef 20 dBm Att 30 dB SWT 20 ms 20.880000000 MHz
20 OBW | 17920000000 MHz
Marker| 1 [T1
| 10 - AEm
5.569680P00 GHz
T 1 [T1 OB
D1 2.225 dp e
Lz T WYY I V) PN T (T _
wF V”\/W W ad T Dk ol dbIn
5571040000 GHz
10 ey 2| [T1 OBW]
B 439 dBm
5.588360000 GHz
20
D2 —27 75 HBm
| e W)
-50
50
70
T2
Fl
-850
Center 5.58 GH:z 4 MHZ/ Span 40 MH=z

@ REBW 300 kHz ©Delta 1 [T1 ]
YBW 1 MHz —-0.5% dp
Ref 20 dBm Att 30 4B SWT 20 ms 20.880000000 Mz
20 OBW |17 920000000 MHz

Marker| 1 [T1
| 10 — G5 ABm
5685630000 GH
T 1| [T1 OBW] )

=11
= |, Dl 1.998 dBm At A‘M\\W ““Vxﬂ\wwhw f\b__,-w.ﬂ\ B
2 | sl.e91040p00 GHz
10 emp 2| [T1 OBW]
B —6L 64 dBm
5708960000 GHz
|20 7
AR m

Sy

- 50

70

Fl
-80

Fz

Center 5.7 GHz

4 MHZ/

Span 40 MH=z

IEEE 802.11n (20 MHz)/ANT.1/5580 MHz/26 dB and 99% Occupied Bandwidth

IEEE 802.11n (20 MHz)/ANT.1/5700 MHz/26 dB and 99% Occupied Bandwidth
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/ANT.2/5500 MHz, 5580 MHz, 5700 MHz

Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)

5500 MHz 20.88 17.92

5580 MHz 21.12 17.92

5700 MHz 20.88 17.84

IEEE 802.11n (20 MHz)/ANT.2/5500 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHZz -0.98 dB

Ref 20 dBm Att 30 dB SWT 20 ms 20.880000000 MHz
zo OBW 17920000000 MH=z

Marker| 1 [T1
| 10 —21 dBm
5.48%680000 GHz

D1 2.84)% dBm B e

[z I J\M\MM"M\M 2t an T A, —c —

5491040000 GHz
ety 2| [T1 OBW]

5167 dBm
5508560000 GHz

F-20

D2 —23 151 dBm

e ) ]

F-60

Fz
Fl
-80

Center 5.5 GH=z 4 MHz/ Span 40 MH=z
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IEEE 802.11n (20 MHz)/ANT.2/5580 MHz/26 dB and 99% Occupied Bandwidth

®

EEBW 300 kH=z

Delta 1 [T1 ]

VBW 1 MH=z 0.60 dB
Ref 20 dBm Att 30 dB SWT 20 ms 21.120000000 MHZzZ
z0 OBW |17.920000000 MH=z
Marker| 1 [T1
| 10 — 0 dem
5565440000 GHz
Temp 1| [T1 OBW]
[ 2Ev] [ o DL 1.984 dbm FETY ] AR ) A B ol
e L vl W"‘"’\/JVV"“ WY —ok ad dpI
2
5571040000 GHz
10 emp 2| [T1 OBW]
B ¢l 19 dBm
5.588%60000 GHz
-20
D2 2}}646 HEm
|20
g

N

- 50

70

-80

Fl

Fz

Center 5.58 GH=z

4 MHZ/

Span 40 MH=z

IEEE 802.11n (20 MHz)/ANT.2/5700 MHz/26 dB and 99% Occupied Bandwidth

Delta 1 [T1 ]
-0.55 dB

®

REW 300 kH=z
VEBEW 1 MH=z

Ref 20 dBm Attt 30 dB SWT 20 mg 20.880000000 MHZ
20 OBW |17|.840000Dp00 MH=zZ
Marker| 1 [T1
| 10 - 0_dEm
o 5685680000 GHz
D1 Z2.4112 dBRm ’T‘nvnl 1 [’I"'\ rTRTT}
LEW o AR A - T
AL (e MY "o SR =41 34 dBm
2| sleo1120000 GHz
10 mp 2| [T1 OBW]
B -6 33 dBm
5708960000 GHz
|20
D2 ij}égz HEm
30 2l
/ TR
[-40
|--50
|50
|--70
F2
Fl
-80
Center 5.7 GHz 4 MHZ/ Span 40 MH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHZz)/ANT.1/5510 MHz, 5550 MHz, 5670 MHz

Frequency

26 dB Bandwidth

99% Occupied Bandwidth

(MHz) (MHZz)
5510 MHz 28.88 36.16
5550 MHz 38.56 36.00
5670 MHz 38.56 36.16

IEEE 802.11n (40 MHz)/ANT.1/5510 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHZz 0.060 dB
Ref 20 dBm Att 30 dB SWT 20 ms 36.880000000 MHz
zo OBW 36160000000 MH=z
Marker| 1 [T1
| 10 —24170 dBm
5490480000 GH
T 1| [T1 OBW) )
o
= | D1 1.12/6 dBm y S P ———
TLM U w\.\fwv\u/ o =41 14 <bm
& 5491920000 GHz
10 Temp 2| [T1 OBW]
4159 dBm
5.528080000 GHz
20
!] L
D2 —24.3 4 HBm
a0 wu
50
&0
|70
FZz
Fl
-80
Center 5.51 GHz 8 MHz/ Span 80 MHz
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IEEE 802.11n (40 MHz)/ANT.1/5550 MHz/26 dB and 99% Occupied Bandwidth

®

EEBW 300 kH=z

Delta

1 [Tl ]

VBW 1 MHz -0.80 dB
Ref 20 dBm Att 30 dB SWT 20 ms 38.560000000 MHz
20 QB[ 36000000000 MHz
Marker| 1 [T1
| 10 - 0 dEm
5530800000 GHz
T 1] [T1 OBW]
emo
[/ 2=+ C1 1.855 dB TN Y - A T .
quJﬂﬂr\/ pT VAN IR YU \xh_ T4 —d k55 dpm
5532080000 GHz
10 Temp 2| [T1 OBW]
) 3|55 dBm
E.566080D00 GHz
20
D2 724.1} 1 HBm
=0 R ey Rey
-50
50
70
T2
Tl
-80

Center 5.55 GHz

2 MHzZ/

Span 80 MH=z

IEEE 802.11n (40 MHz)/ANT.1/5670 MHz/26 dB and 99% Occupied Bandwidth

®

RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z 0.03 dB
Ref 20 dBm Att 30 dB SWT 20 ms 38.500000000 MHZ
20 OBW 36160000000 MHZ
Marker| 1 [T1

10

— AR

5. 650640000 GHz

= = b1 1,30k am _ . L _ Tamp 1| [T1 OBW]
. jnevey Wkﬁhf\ﬁfivu T =5 B
5651920000 GHz

15 T 2| [T1 OBW]
B —al 63 dBm

. 638080000 GHz

D2 —24.6557

AP

e

- 50

70

-80

Fl

F2

Center -5.67 GHz

2 MHzZ/

Span 80 MH=z
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.2/5510 MHz, 5550 MHz, 5670 MHz
Frequenc 26 dB Bandwidth 99% Occupied Bandwidth
quency (MHz) (MHz)
5510 MHz 38.40 36.00
5550 MHz 38.56 36.16
5670 MHz 38.56 36.16

IEEE 802.11n (40 MHz)/ANT.2/5510 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHZz 0.80 dB
Ref 20 dBm Att 30 dB SWT 20 ms 36.400000000 MHz
zo OFW 36000000000 MH=z
Marker| 1 [T1
10 — 5O APy

B | D1 1.777 dB = A"‘”’\}f Mo . Tfmp 1 [T1 (_)]jfﬂl —
4‘/ W 5491920000 GHz
| .5 Iﬂ VXemp 2| [Tl oBW]
| -4l 87 dBm
[ 5527920000 GHz
|20

5.450800000 GHz

D2 724.27_3 HEm

F-40 ‘A

F-60

F2
Fl
-80

Center 5.51 GHz 8 MHz/ Span 80 MHz
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IEEE 802.11n (40 MHz)/ANT.2/5550 MHz/26 dB and 99% Occupied Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VEW 1 MH=z 0.7z dB
Ref 20 dBm Att 30 dB SWT 20 ms 38.560000000 MH=z
z0 OBW 36.160000000 MHZ
Marker| 1 [T1
| 10 — 51 dBm
5530960000 GHz
D1 2.43% dBm Tetwo— L {T1 OB
== |, LY B ST VYV
T T VVU v w T =4 L o0 dbIn
5531520000 GHz
10 Temp 2| [T1 OBW]
4157 dBm
5568080000 GH=z
-20

B

- 50

70

-80

F1l

T2

Center 5.55 GHz

2 MHzZ/

Span 80 MH=z

IEEE 802.11n (40 MHz)/ANT.2/5670 MHz/26 dB and 99% Occupied Bandwidth

@ RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z -0.05 dB
Ref 20 dBm Att 30 dB SWT 20 ms 38.500000000 MHZ
20 OBW 36160000000 MHZ
Marker| 1 [T1
| 10 — 9 ABm
rebw 1] (32 oml
IEW D1 1.052 dBm L 3 ¥
T o = —51 0T dBm
5651920000 GHz
| .5 Th M{uil‘.(“w emp 2| [T1 OBW]
[ “u \ -oleg dBm
5688080000 GHz

24.??48

B

MW

- 50

70

-80

F1l

Fz

Center -5.67 GHz

2 MHzZ/

Span 80 MH=z
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7 MAXIMUM PEAK CONDUCTED OUTPUT POWER

7.1 LIMIT
Test Item Frequency Range (MHz) Limit
5150 - 5250 g?tleé(g(renei ’;hciolgs;er of 50 mW (17dBm)
Maximum Peak Conducted 5250 - 5350 gfﬁxdclgrid: q%:g;sg rof250 m (24dBm)
Output Power 5470 - 5725 g?’ﬁxdcsrend:r;eollg;sgr of 250 mW (24dBm)
5725 - 5825 2?2 $x§§;end :h1eollgzs§.r of 1 W (30dBm)

7.2 MEASUREMENT INSTRUMENTS LIST

Iltem| Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

1 | Spectrum Analyzer

R&S

FSP-40

100129

Oct. 06, 2012

7.3 MEASURING INSTRUMENTS SETTING

NOTE: N/A: denotes No Model Name, No Serial No. or No Calibration specified.

Spectrum Analyzer

Parameter Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the signal

RB 1000 kHz
VB 300 kHz
Detector Sample
Trace Max Hold
Sweep Time 60s

7.4 TEST PROCEDURES

EUT

7.5 TEST SETUP LAYOUT

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Test was performed in accordance with method #3 of FCC Public Notice DA-02-2138.

No deviation

7.6 DEVIATION FROM TEST STANDARD

SPECTRUM
ANALYZER
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7.7 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.8 TEST RESULTS - 5150-5250 MHZ

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz, 5200 MHz, 5240 MHz

Frequency Peak O(ggp#‘g Power (Ldlg/lrln'l') Result
5180 MHz 16.10 17.00 PASS
5200 MHz 16.37 17.00 PASS
5240 MHz 16.59 17.00 PASS
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IEEE 802.11a/5180 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 5.63 dBm

Ref 20 dB: Att 30 dI SWT 20 ms 5.174000000 GHz

offsery 0.5 dB

A
N
1

AXH

Center 5.18 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 1¢6.10 dBm

IEEE 802.11a/5200 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 6.36 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.1%8800000 GHz
offsery 0.5 dB
| 10 1
U N X A
B /] ]

%;
i
i
/

Center 5.2 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Powe r 16.37 dPBPm

IEEE 802.11a/5240 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 6.16 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.234080000 GHz
offsety 0.5 (B

10
Vi N
| 20 e

Center 5.24 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 16.59 dPBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.1/5180 MHz, 5200 MHz, 5240 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5180 MHz 13.61 0.0230 17.00 0.0501 PASS
5200 MHz 13.48 0.0223 17.00 0.0501 PASS
5240 MHz 13.61 0.0230 17.00 0.0501 PASS
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IEEE 802.11n (20 MHz)/ANT.1/5180 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.44 dBm
Fef 20 dB: Att 30 4 SWT 20 ms 5.185040000 GHz
offsery 0.5 dB
|10 +
B I N S
/ A
/ N\
oEn 20 “\«
|-z0 ke
40
50
&0
|70
Center 5.18 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 13.¢1 dBm

IEEE 802.11n (20 MHz)/ANT.1/5200 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.72 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.1%7040000 GHz
offsery 0.5 dB
|10 +
Hmwh_,,/x.“wm

:
e
-1

Center 5.2 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Powe r 13.48 dPBPm

IEEE 802.11n (20 MHz)/ANT.1/5240 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 3.66 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.234400000 GHz
offsety 0.5 (B
10 T

| / \

7 W‘\.\W
40
50
%0
-0
Center 5.24 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Power 13.61 dBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.2/5180 MHz, 5200 MHz, 5240 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5180 MHz 13.97 0.0249 17.00 0.0501 PASS
5200 MHz 14.16 0.0261 17.00 0.0501 PASS
5240 MHz 13.65 0.0232 17.00 0.0501 PASS

Report No.: NEI-FCCP-2-1208149

Page 104 of 366



festip
o 2 .

s

M Neutron Engineering Inc.

IEEE 802.11n (20 MHz)/ANT.2/5180 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.87 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.174960000 GHz
offsery 0.5 dB
|10 +
anamp!“, PR e e
-0

o
™~
el

AXH

;jﬂkrmﬁdmnhrw; VN“F~“~MAnAM*h

Center 5.18 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 13.97 dBm

IEEE 802.11n (20 MHz)/ANT.2/5200 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.81 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.206880000 GHz
offsery 0.5 dB
10 by
n I PRV Nvvy SRl JISCURSUET BRen SN

o
™
1

;
:
1

b

R

Center 5.2 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Powe r 14.16¢ dPBm

IEEE 802.11n (20 MHz)/ANT.2/5240 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 3.60 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.234880000 GHz

offsety 0.5 (B

/ \

Center 5.24 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 13.65 dPBm

Report No.: NEI-FCCP-2-1208149 Page 105 of 366




esti,
& 1esting 3
; L

Y
Y

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/ANT.Total/5180 MHz, 5200 MHz, 5240 MHz
Frequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5180 MHz 16.80 0.0479 17.00 0.0501 PASS
5200 MHz 16.84 0.0483 17.00 0.0501 PASS
5240 MHz 16.64 0.0461 17.00 0.0501 PASS
NOTE:

1. The MIMO test requirement, RF conducted output power shall measure each transmitter chain by
using channel power method.
And after obtain each individual transmitter chain power, then sum the output power by using the
following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) = Combined peak
output power in mW.

2. Antenna 1 Gain=2 dBi.
Antenna 2 Gain=2 dBi.
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.1/5190 MHz, 5230 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5190 MHz 11.95 0.0157 17.00 0.0501 PASS
5230 MHz 13.55 0.0226 17.00 0.0501 PASS
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IEEE 802.11n (40 MHz)/ANT.1/5190 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz -0.33 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.1%2400000 GHz

offset 0.5 dB

1

| . FMM‘WM\‘MP‘M%M\

axH [l pt \

\\\

Center 5.19% GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 40 MH=z

Power 11.95 dBm

IEEE 802.11n (40 MHz)/ANT.1/5230 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 1.47 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.223000000 GHz
offset 0.5 dB
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Center 5.23 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 40 MHz Powe r 13.55 dPBPm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.2/5190 MHz, 5230 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5190 MHz 11.60 0.0145 17.00 0.0501 PASS
5230 MHz 13.59 0.0229 17.00 0.0501 PASS
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IEEE 802.11n (40 MHz)/ANT.2/5190 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz -0.54 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.1%3100000 GHz
offset 0.5 dB
10
1
"\-\Mv—"\w\,\_
[ .. {.‘/‘h\—\n ,\.ﬂ\.\,__.,.,w-\_,.h\rv\
/ N\
oEn 20
| =0 A
40
50
&0
|70
Center 5.19% GHz 5 MHz/ Span 50 MHz
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Power 11.€0 dBm

IEEE 802.11n (40 MHz)/ANT.2/5230 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 2.06 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.217400000 GHz
offset 0.5 dB
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Tx Channel
Bandwidth 40 MHz Powe r 13.59 dPBPm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.Total/5190 MHz, 5230 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5190 MHz 14.79 0.0301 17.00 0.0501 PASS
5230 MHz 16.58 0.0455 17.00 0.0501 PASS
NOTE:

1. The MIMO test requirement, RF conducted output power shall measure each transmitter chain by
using channel power method.
And after obtain each individual transmitter chain power, then sum the output power by using the
following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) = Combined peak
output power in mW.

2. Antenna 1 Gain=2 dBi.
Antenna 2 Gain=2 dBi.
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7.9 TEST RESULTS - 5250-5350 MHZ

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5260 MHz, 5300 MHz, 5320 MHz

Frequency Peak O(ggp#‘g Power (Ldlg/lrln'l') Result
5260 MHz 16.87 24.00 PASS
5300 MHz 17.13 24.00 PASS
5320 MHz 17.59 24.00 PASS
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IEEE 802.11a/5260 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 6.15 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.264000000 GHz
offsery 0.5 dB
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Center 5.26 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 16.87 dBm

IEEE 802.11a/5300 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 6.74 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.2%4000000 GHz
offsery 0.5 dB
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Center 5.3 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Powe r 17.13 dBm

IEEE 802.11a/5320 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 6.92 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.314000000 GHz
offsety 0.5 (B

- L Ntk

Center 5.32 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 17.59 dPBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.1/5260 MHz, 5300 MHz, 5320 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5260 MHz 14.37 0.0274 24.00 0.2512 PASS
5300 MHz 14.43 0.0277 24.00 0.2512 PASS
5320 MHz 14.98 0.0315 24.00 0.2512 PASS
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IEEE 802.11n (20 MHz)/ANT.1/5260 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 4.61 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.254560000 GHz
offsery 0.5 dB
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Center 5.26 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 14.37 dBm

IEEE 802.11n (20 MHz)/ANT.1/5300 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 4.3% dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.2%6880000 GHz
offsery 0.5 dB
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Center 5.3 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Powe r 14.43 dPBPm

IEEE 802.11n (20 MHz)/ANT.1/5320 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 5.0% dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.317040000 GHz
offsety 0.5 (B
| 10 1
n /FF.—JJ“*\VM | A
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Center 5.32 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 14.98 dBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)/ANT.2/5260 MHz, 5300 MHz, 5320 MHz

Froquene Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)

5260 MHz 14.58 0.0287 24.00 0.2512 PASS

5300 MHz 15.44 0.0350 24.00 0.2512 PASS

5320 MHz 15.78 0.0378 24.00 0.2512 PASS
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IEEE 802.11n (20 MHz)/ANT.2/5260 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 4.18 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.266000000 GHz

offsery 0.5 dB
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Center 5.26 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 14.58 dBm

IEEE 802.11n (20 MHz)/ANT.2/5300 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 5.33 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.2%4880000 GHz
offsery 0.5 dB
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Center 5.3 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz Powe r 15.44 dPBPm

IEEE 802.11n (20 MHz)/ANT.2/5320 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 5.27 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.313200000 GHz

offsety 0.5 (B

7 \

Center 5.32 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 15.78 dBm
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E.UT MONDOCENTER Model Name INF-MCENTER

Temperature Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/ANT.Total/5260 MHz, 5300 MHz, 5320 MHz
Frequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5260 MHz 17.49 0.0561 24.00 0.2512 PASS
5300 MHz 17.97 0.0627 24.00 0.2512 PASS
5320 MHz 18.41 0.0693 24.00 0.2512 PASS
NOTE:

1. The MIMO test requirement, RF conducted output power shall measure each transmitter chain by
using channel power method.
And after obtain each individual transmitter chain power, then sum the output power by using the
following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) = Combined peak
output power in mW.

2. Antenna 1 Gain=2 dBi.
Antenna 2 Gain=2 dBi.
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.1/5270 MHz, 5310 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5270 MHz 15.26 0.0336 24.00 0.2512 PASS
5310 MHz 11.22 0.0132 24.00 0.2512 PASS
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IEEE 802.11n (40 MHz)/ANT.1/5270 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.24 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.263200000 GHz
offset 0.5 dB
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Center 5.27 GHz 5 MHz/ Span 50 MHz
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Bandwidth 40 MH=z Power 15.26 dBm

IEEE 802.11n (40 MHz)/ANT.1/5310 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz -0.9%8 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.312300000 GHz
offset 0.5 dB
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Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 40 MHz Powe r 11.22 dPBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.2/5270 MHz, 5310 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5270 MHz 15.84 0.0384 24.00 0.2512 PASS
5310 MHz 10.50 0.0112 24.00 0.2512 PASS
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IEEE 802.11n (40 MHz)/ANT.2/5270 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.6% dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.257500000 GHz
offset 0.5 dB
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Center 5.27 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 40 MH=z Power 15.84 dBm

IEEE 802.11n (40 MHz)/ANT.2/5310 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz -1.5% dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.2%7600000 GHz

offset 0.5 dB
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Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 40 MHz Powe r 10.50 dPBPm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.Total/5270 MHz, 5310 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5270 MHz 18.57 0.0719 24.00 0.2512 PASS
5310 MHz 13.89 0.0245 24.00 0.2512 PASS
NOTE:

1. The MIMO test requirement, RF conducted output power shall measure each transmitter chain by
using channel power method.
And after obtain each individual transmitter chain power, then sum the output power by using the
following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) = Combined peak
output power in mW.

2. Antenna 1 Gain=2 dBi.
Antenna 2 Gain=2 dBi.
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7.10TEST RESULTS - 5470-5725 MHZ

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5500 MHz, 5580 MHz, 5700 MHz

Frequency Peak O(ggp#‘g Power (Ldlg/lrln'l') Result
5500 MHz 17.48 24.00 PASS
5580 MHz 17.91 24.00 PASS
5700 MHz 16.93 24.00 PASS
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IEEE 802.11a/5500 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 7.14 dBm

Ref 20 dB: Att 30 dI SWT 20 ms 5.4%4080000 GHz

offsery 0.5 dB

o
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Center 5.5 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 17.48 dBm

IEEE 802.11a/5580 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 7.05 dBm
Ref 20 4dB: Att 30 dI SWT 20 ms 5.583960000 GHz
offset 0.5 dB
10 &
f_-r\.'-ﬁ—-v\”v\ USSR, A pu—
N / \
10
mwes 20 \N“-Vl_w
A~ |
| .o ol My
Lnnwv/v-’
~ k"
50
&0
|70
Center 5.58 GHz & MHz/ Span &0 MHz
Tx Channel
Bandwidth 50 MH=z Power 17.91 dBm

IEEE 802.11a/5700 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 6.1% dBm

Ref 20 de: Att 30 Al SWT Z0 ms 5.6%3920000 GHz
offsety 0.5 (B
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Center 5.7 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 16.93 dBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.1/5500 MHz, 5580 MHz, 5700 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5500 MHz 15.79 0.0379 30.00 1.0000 PASS
5580 MHz 15.31 0.0340 30.00 1.0000 PASS
5700 MHz 14.86 0.0306 30.00 1.0000 PASS
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IEEE 802.11n (20 MHz)/ANT.1/5500 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 5.85 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.502480000 GHz
offsery 0.5 dB
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Center 5.5 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 15.79 dBm

IEEE 802.11n (20 MHz)/ANT.1/5580 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 5.50 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.573760000 GHz
offset 0.5 dB
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IEEE 802.11n (20 MHz)/ANT.1/5700 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 4.41 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.704880000 GHz
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Center 5.7 GHz 4 MHz/ Span 40 MHz
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Bandwidth 30 MHz Power 14.86 dPBm
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/ANT.2/5500 MHz, 5580 MHz, 5700 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5500 MHz 16.07 0.0405 30.00 1.0000 PASS
5580 MHz 15.28 0.0337 30.00 1.0000 PASS
5700 MHz 14.88 0.0308 30.00 1.0000 PASS
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IEEE 802.11n (20 MHz)/ANT.2/5500 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 6.18 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.4%4960000 GHz
offsery 0.5 dB
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Center 5.5 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MH=z

Power 16.07 dBm

IEEE 802.11n (20 MHz)/ANT.2/5580 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 4.8% dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.574840000 GHz
offset 0.5 dB
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Center 5.58 GHz & MHz/ Span &0 MHz

Tx Channel
Bandwidth 50 MHz Powe r 15.28 dPBm

IEEE 802.11n (20 MHz)/ANT.2/5700 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 4.60 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.706880000 GHz
offsety 0.5 (B
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Center 5.7 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 30 MHz

Power 14.88 dBm
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E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/ANT.Total/5500 MHz, 5580 MHz, 5700 MHz
Frequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5500 MHz 18.94 0.0784 30.00 1.0000 PASS
5580 MHz 18.31 0.0677 30.00 1.0000 PASS
5700 MHz 17.88 0.0614 30.00 1.0000 PASS
NOTE:

1. The MIMO test requirement, RF conducted output power shall measure each transmitter chain by

using channel power method.

And after obtain each individual transmitter chain power, then sum the output power by using the

following formula:

((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) = Combined peak

output power in mW.
2. Antenna 1 Gain=2 dBi.
Antenna 2 Gain=2 dBi.
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.1/5510 MHz, 5550 MHz, 5670 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5510 MHz 15.78 0.0378 30.00 1.0000 PASS
5550 MHz 16.48 0.0445 30.00 1.0000 PASS
5670 MHz 15.58 0.0361 30.00 1.0000 PASS
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IEEE 802.11n (40 MHz)/ANT.1/5510 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.82 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.512520000 GHz
offset 0.5 dB
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Tx Channel
Bandwidth 50 MH=z

Power 15.78 dBm

IEEE 802.11n (40 MHz)/ANT.1/5550 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 4.11 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.543400000 GHz
offset 0.5 dB
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IEEE 802.11n (40 MHz)/ANT.1/5670 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 3.53 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.663280000 GHz
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity [46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (40 MHz)/ANT.2/5510 MHz, 5550 MHz, 5670 MHz
Frequenc Peak Output Power LIMIT LIMIT Result
quency (dBm) (W) (dBm) (W)
5510 MHz 15.67 0.0369 30.00 1.0000 PASS
5550 MHz 16.64 0.0461 30.00 1.0000 PASS
5670 MHz 15.39 0.0346 30.00 1.0000 PASS
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IEEE 802.11n (40 MHz)/ANT.2/5510 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 3.26 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.4%7160000 GHz
offset 0.5 dB
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Bandwidth 50 MH=z

Power 15.¢7 dBm

IEEE 802.11n (40 MHz)/ANT.2/5550 MHz/Maximum Peak Conducted Output Power

BRBW 1 MHzZ Marker 1 [T1 ]
WVBW 300 kHz 4.52 dBm
Ref 20 dB: Att 30 dI SWT 20 ms 5.553000000 GHz
offset 0.5 dB
10 3
 , s s T

|, /] W

H

A
-
|~

Center 5.55 GHz & MHz/ Span &0 MHz

Tx Channel
Bandwidth 50 MHz Powe r 16.64 dPBm

IEEE 802.11n (40 MHz)/ANT.2/5670 MHz/Maximum Peak Conducted Output Power

REW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 3.40 dBm
Ref 20 de: Att 30 Al SWT Z0 ms 5.677680000 GHz
ofrfset 0.5 (B
10 i
) oo WNOOT. W ,—I"-——J-—“/!\/\
/ Ny
/ \
e il S
b o2t _,-/‘-/ \'\4. W TR
40
50
%0
|- 70
Center 5.67 GHz & MHz/ Span 60 MHz
Tx Channel
Bandwidth 50 MHz Power 15.39 dBm
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E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity [46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/ANT.Total/5510 MHz, 5550 MHz, 5670 MHz
Frequenc Peak Output Power LIMIT LIMIT Result

quency (dBm) (W) (dBm) (W)

5510 MHz 18.74 0.0747 30.00 1.0000 PASS
5550 MHz 19.57 0.0906 30.00 1.0000 PASS
5670 MHz 18.50 0.0707 30.00 1.0000 PASS
NOTE:

1. The MIMO test requirement, RF conducted output power shall measure each transmitter chain by
using channel power method.
And after obtain each individual transmitter chain power, then sum the output power by using the
following formula:
((dBm/Chain 1)/10"Log) + ((dBm/Chain 2)/10*log) + ((dBm/ChainN)/10*log) = Combined peak
output power in mW.

2. Antenna 1 Gain=2 dBi.
Antenna 2 Gain=2 dBi.
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8 RADIATED SPURIOUS EMISSION (9 KHZ TO 1 GHZ)

20 dB in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequency Range: 9 kHz to 1 GHz
FREQUENCY Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequency Range: above 1 GHz
FREQUENCY Class A (dBuV/m) (at 3m) Class B (dBuV/m) (at 3m)
IRz, PEAK AVERAGE PEAK AVERAGE
above 1 GHz 80 60 74 54

NOTE:

(1)
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain(if use)
Margin Level = Measurement Value — Limit Value

The limit for radiated test was performed according to FCC PART 15B.
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8.2 MEASUREMENT INSTRUMENTS LIST

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-40 100129 Oct. 06, 2012
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 16, 2013
3 P':’é'f;‘;]‘;";:fer Agilent 84498 3008A01714 |  Apr. 17,2013
4 Microflex Cable N/A N/A Tm Apr. 14, 2013
5 Microflex Cable AlSI S104-SMAP-1 10m Apr. 14, 2013
6 Microflex Cable N/A N/A 3m Apr. 14, 2013
7 Test Cable N/A LMR-400 966_12m May. 15, 2013
8 Test Cable N/A LMR-400 966_3m May. 15, 2013
9 Pre-Amplifier EMC EMC-330 980081 Jun. 07, 2013
10 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jun. 12, 2013
11 Horn Antenna Schwarzbeck BBHA 9170 187 Dec. 18, 2012
12 Preazdp;igforrwnh EMC EMC2654045 | 980030 Feb. 19, 2013

Remark: “N/A” denotes No Model Name, No Serial No. or No Calibration specified.

8.3 MEASURING INSTRUMENTS SETTING

EMI Test Receiver
Attenuation
Start ~ Stop Frequency
Start ~ Stop Frequency
Start ~ Stop Frequency

Parameter Setting

Auto

9kHz~150kHz / RB 200Hz for QP
150kHz~30MHz / RB 9kHz for QP
30MHz~1000MHz / RB 120kHz for QP
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8.4 TEST PROCEDURES

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1 GHz. For
frequencies above 1 GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3m
Semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

g. The testing follows the guidelines in ANSI C63.4 and FCC Public Notice DA 00-705 Measurement
Guidelines. In case the emission is fail due to the used RBW/VVBW is too wide, marker-delta
method of FCC Public Notice DA 00-705 will be followed.

NOTE:

a. Reading in which marked as QP or Peak means measurements by using are Quasi-Peak Mode
with Detector BW=120 kHz; SPA setting in RBW=100 kHz, VBW =100 kHz, Swp. Time = 0.3
sec./ MHz.

b. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

8.5 DEVIATION FROM TEST STANDARD
No deviation

8.6 TEST SETUP LAYOUT

eeba
e

Stand alone device

R s i
ccedana
cccecqeecee
.

-

T

A
Y.

A

i J EUTJ: 1-4m

0.8m

L Ground Plane
Test
Receiver Amp.
. ]
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8.7 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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8.8 TEST RESULTS - 5150-5250 MHZ

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11a/5200 MHz
Polarization: Vertical
90.0 dBuV/m
Limit: —
I_
I o ——
40 2 % s 5§
-10
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4155750  54.71 -15.11 39.60 46.00 -6.40 peak
2 432.5499 53.42 -14.69 38.73 46.00 -7.27 peak
3 * 464.0750 55.95 -13.97 41.98 46.00 -4.02 peak
4 711.4249 44 .32 -9.40 34.92 46.00 -11.08 peak
5 772.0499 44.71 -8.37 36.34 46.00 -9.66 peak
6 822.9749 4453 -7.67 36.86 46.00 -9.14 peak
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E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5200 MHz

Polarization: Horizontal

90.0 dBu¥/m
Limit: —
3 5
3 x b4
sl | 2 X
1 4
X 3 X
-10
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

330.7000 53.89 -17.39 36.50 46.00 -9.50 peak
415.5750 53.31 -15.11 38.20 46.00 -7.80 peak
464.0750 54.03 -13.97 40.06 46.00 -5.94 peak
527.1250 49.04 -13.00 36.04 46.00 -9.96 peak
* 772.0500 51.34 -8.37 42.97 46.00 -3.08 peak
822.9750 49.62 -7.67 41.95 46.00 -4.05 peak

| O | W] N =
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8.9 TEST RESULTS - 5250-5350 MHZ

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5300 MHz
Polarization: Vertical
90.0 dBuV/m
Limit: —
I_
I o 6
40 : 2 3 ' 5 b
-10
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 371.9249 48.34 -16.36 31.98 46.00 -14.02 peak

2 415.5750 51.60 -15.11 36.49 46.00 -9.51 peak

3 464.0750 49.48 -13.97 35.51 46.00 -10.49 peak

4 616.8499 45.51 -10.66 34.85 46.00 -11.15 peak

5 772.0499 45.36 -8.37 36.99 46.00 -9.01 peak

6 * 883.5099 46.16 -6.78 39.38 46.00 -6.62 peak
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EUT MONDOCENTER Model Name INF-MCENTER

Temperature (26°C

Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5300 MHz

Polarization: Horizontal

90.0 dBuV/m
Limit: —
—— 4 |
1 [ 8
40 b4 3 b's
2 =
-10
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 415.5750 54.63 -15.11 39.52 46.00 -6.48 peak
2 597.4500 42.93 -10.97 31.96 46.00 -14.04 peak
3 747.8000 43.80 -8.67 35.13 46.00 -10.87 peak
4 772.0500 52.11 -8.37 43.74 46.00 -2.26 peak
5 * 883.6000 50.54 -6.78 43.76  46.00 -2.24 peak
6 912.7000 45.72 -6.29 39.43 46.00 -6.57 peak
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8.10TEST RESULTS - 5470-5725 MHZ

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5580 MHz
Polarization: Vertical
90.0 dBuV/m
Limit: —
I_
T
40 2 ; ; 5 £
X
-10
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 345.2500 46.29 -17.11 29.18 46.00 -16.82 peak
2 415.5750 51.10 -15.11 35.99 46.00 -10.01 peak
3 464.0750 48.48 -13.97 34.51 46.00 -11.49 peak
4 616.8499 44 .51 -10.66 33.85 46.00 -12.15 peak
5 772.0499 44.86 -8.37 36.49 46.00 -9.51 peak
6 * 883.5999 45.66 -6.78 38.88 46.00 -7.12 peak

Report No.: NEI-FCCP-2-1208149

Page 144 of 366




fest :';;9

e

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5580 MHz

Polarization: Horizontal

90.0 dBu¥/m
Limit: —
s | 2 : X
1 X
X 3
-10
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 333.1250 51.58 -17.34 3424 46.00 -11.76 peak
2 415.5750 54.13 -15.11 39.02 46.00 -6.98 peak
3 597.4500 42.93 -10.97 31.96 46.00 -14.04 peak
4 * 772.0499 52.72 -8.37 44.35 46.00 -1.65 peak
5 835.0999 44.53 -7.47 37.06 46.00 -8.94 peak
6 883.5999 49.54 -6.78 42.76 46.00 -3.24 peak
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9 RADIATED SPURIOUS EMISSION (ABOVE 1 GHZ)
9.1 LIMIT

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall

within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

Frequency Range: 9 kHz to 1 GHz

FREQUENCY Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Frequency Range: above 1 GHz

FREQUENCY Class A (dBuV/m) (at 3m) Class B (dBuV/m) (at 3m)
(MHz) PEAK AVERAGE PEAK AVERAGE
above 1 GHz 80 60 74 54

NOTE:

The limit for radiated test was performed according to FCC PART 15B.
The tighter limit applies at the band edges.

Emission level (dBuV/m)=20log Emission level (uV/m).

The test result calculated as following:

Measurement Value = Reading Level + Correct Factor

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain(if use)
Margin Level = Measurement Value — Limit Value

~— — ~— ~—

(1
(2
(3
(4
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9.2 MEASUREMENT INSTRUMENTS LIST

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-40 100129 Oct. 06, 2012
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 16, 2013
3 P':’é'f;‘;]‘;";:fer Agilent 84498 3008A01714 |  Apr. 17,2013
4 Microflex Cable N/A N/A Tm Apr. 14, 2013
5 Microflex Cable AlSI S104-SMAP-1 10m Apr. 14, 2013
6 Microflex Cable N/A N/A 3m Apr. 14, 2013
7 Test Cable N/A LMR-400 966_12m May. 15, 2013
8 Test Cable N/A LMR-400 966_3m May. 15, 2013
9 Pre-Amplifier EMC EMC-330 980081 Jun. 07, 2013
10 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jun. 12, 2013
11 Horn Antenna Schwarzbeck BBHA 9170 187 Dec. 18, 2012
12 Preazdp;igforrwnh EMC EMC2654045 | 980030 Feb. 19, 2013

Remark: “N/A” denotes No Model Name, No Serial No. or No Calibration specified.

9.3 MEASURING INSTRUMENTS SETTING

Spectrum Analyzer
Attenuation
Start Frequency
Stop Frequency
RB / VB (emission in restricted band)
RB / VB (other emission)

Parameter Setting

Auto

1000 MHz

10th carrier harmonic

1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
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9.4 TEST PROCEDURES

a. The measuring distance of at 1 m shall be used for measurements at frequency up to 1 GHz. For
frequencies above 1 GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3m
Semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

g. The testing follows the guidelines in ANSI C63.4 and FCC Public Notice DA 00-705 Measurement
Guidelines. In case the emission is fail due to the used RBW/VVBW is too wide, marker-delta
method of FCC Public Notice DA 00-705 will be followed.

NOTE:

a. Reading in which marked as Peak means measurements by using are Peak Mode with
instrument setting in RBW= 1 MHz, VBW= 1 MHz, Swp. Time = Auto.

Reading in which marked as AV means measurements by using are Average Mode with instrument
setting in RBW= 1 MHz, VBW= 10 Hz, Swp. Time = Auto.

b. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall
be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG
Mode didn‘t perform.

9.5 DEVIATION FROM TEST STANDARD
No deviation

9.6 TEST SETUP LAYOUT

Stand alone device A
< 1m > i P14 m
i ] 1m ! g
i a . g i
T [ R==3 &
K= '
0.8m 1m
SR i
Lissotbe

Spectrum
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9.7 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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9.8 TEST RESULTS - 5150-5250 MHZ

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz

Polarization: Vertical
120.0 dBu¥/m

Limit: —
AVG:
3
)!
A
70 :
B
r i, S
20.0
5130.000 5140.00 5150.00 5160.00 5170.00 5180.00 5190.00  5200.00  5210.00 5230.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 5150.000 22.25 40.92 63.17 77.30 -14.13  peak
2 5150.000 12.19 40.92 53.11 63.00 -9.89 AVG
3 * 5173.250 58.61 40.96 99.57 77.30 2227 peak
4 X 5173.250 49.69 40.96 90.65 77.30 13.35 AVG
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E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz

Polarization: Vertical
120.0 dBuVY/m

Limit: ——
AVG:

I

70

20.0

1000.000 4900.00 8800.00 12700.00

16600.00 20500.00 24400.00 28300.00 32200.00

40000.00 MHz

Reading Correct
No. MK. Freg. Level Factor

MHz dBuV dB
1 * 10360.00  40.21 19.90

Measure-
ment Limit  Qver

dBuV/m dBuV/m dB Detector
60.11 7730 -17.19 peak

Comment

2 10360.00 31.55 19.90

51.45 7730 -25.85 AVG

Report No.: NEI-FCCP-2-1208149

Page 151 of 366



fest :';;9

e

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz

Polarization: Horizontal

120.0 dBuV¥/m

Limit:
AVG:

70

20.0

5130.000 5140.00 5150.00 5160.00 5170.00 5180.00 5130.00 5200.00 5210.00

5230.00 MHz

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuV dB dBuV/m  dBuV/m dB Detector ~ Comment
1 5150.000 21.14 40.92 62.06 77.30 -15.24 peak
2 5150.000 12.27 40.92 53.19 63.00 -9.81 AVG
3 * 5173.000 63.70 40.96 104.66 7730 27.36 peak
4 X 5173.000 54.32 40.96 95.28 77.30 17.98 AVG
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E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5180 MHz

Polarization: Horizontal
120.0 dBuVY/m

Limit: ——
AVG:

I

70

20.0

Nk

1000.000 4900.00 8800.00

12700.00 16600.00

20500.00 24400.00 28300.00  32200.00

40000.00 MHz

Reading
No. Mk. Freg. Level
MHz dBuV

1 * 10357.72  39.76

Correct Measure-
Factor ment

dB dBuV/m
19.89 59.65

Limit  Over
dBuV/m dB Detector
7730 -17.65 peak

Comment

2 10357.72 31.98

19.89 51.87

77.30 -25.43 AVG

Report No.: NEI-FCCP-2-1208149

Page 153 of 366




esti
i 1esting 3

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5200 MHz

Polarization: Vertical
120.0 dBuVY/m

Limit: ——
AVG:

70

20.0
5150.000 5160.00 5170.00 5180.00 5190.00 5200.00 5210.00 5220.00  5230.00 5250.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 * 5194.000 58.74 40.99

99.73 77.30 2243 peak

2 X 5194.000 50.41 40.99

91.40 77.30 1410 AVG

Report No.: NEI-FCCP-2-1208149

Page 154 of 366



esti
i 1esting 3

Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5200 MHz

Polarization: Vertical
120.0 dBuVY/m

Limit: ——
AVG:

70

20.0

I — || =

LYY Y

1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00

40000.00 MHz

No. Mk.

Reading Correct Measure-
Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuV/m dBuV/m dB Detector

1 * 1039750  39.10 20.00 59.10 77.30 -18.20 peak

Comment

2 10397.50 32.69 20.00 52.69 77.30 -24.61 AVG
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E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5200 MHz

Polarization: Horizontal
120.0 dBuVY/m

Limit: ——
AVG:

70

-

20.0
5150.000 5160.00 5170.00 5180.00 5190.00  5200.00 5210.00 5220.00  5230.00 5250.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 * 5193.250 63.04 40.99

104.03 77.30 26.73 peak

2 X 5193.250 55.01 40.99

96.00 77.30 18.70 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5200 MHz

Polarization: Horizontal
120.0 dBuVY/m

Limit: ——
AVG:

I

70

20.0

LVINP ¥

1000.000 4900.00 8800.00

12700.00 16600.00 20500.00 24400.00 28300.00 32200.00

40000.00 MHz

Reading Correct Measure-

No. Mk. Freg. Level
MHz dBuV

1 * 10389.25  39.83

Factor ~ ment  Limit  Over
dB dBuV/m dBuV/m dB Detector

19.98 59.81 77.30 -17.49  peak

Comment

2 10389.25 32.88

19.98 52.86 7730 -24.44 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5240 MHz

Polarization: Vertical
120.0 dBuVY/m

Limit: ——
AVG:

70

1
»®

20.0
5190.000 5200.00 5210.00 5220.00 5230.00 5240.00 5250.00 5260.00  5270.00 5290.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 * 5233.000 59.41 41.05 10046 77.30 23.16 peak

2 X 5233.000 50.84 41.05 91.89 7730 14.59 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

EUT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5240 MHz

Polarization: Vertical
120.0 dBu¥/m

Limit: —
AVG:
70
f
®
%
20.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10480.50 39.48 20.23 59.71 7730 -17.59 peak
2 10480.50 32.88 20.23 53.11 77.30 -24.19 AVG
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11a/5240 MHz
Polarization: Horizontal
120.0 dBu¥/m
Limit: —
AVG:
70
20.0
5190.000 5200.00 5210.00 5220.00 5230.00 5240.00 5250.00 5260.00  5270.00 5290.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 * 5233.250 62.57 41.05 103.62 77.30 26.32 peak

2 X 5233.250 54.26 41.05 95.31 77.30 18.01 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

EUT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5240 MHz

Polarization: Horizontal
120.0 dBu¥/m

Limit: —
AVG:
70 _
1
b4
b4
20.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10480.50 40.20 20.23 60.43 7730 -16.87 peak
2 10480.50 32.56 20.23 52.79 77.30 -24.51 AVG
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5180 MHz

Polarization: Vertical

120.0 dBuV¥/m

Limit:
AVG:

70

20.0

5130.000 5140.00 5150.00 5160.00 5170.00 5180.00 5130.00 5200.00 5210.00

5230.00 MHz

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuV dB dBuV/m  dBuV/m dB Detector ~ Comment
1 5150.000 20.68 40.92 61.60 7730 -15.70 peak
2 5150.000 12.04 40.92 52.96 63.00 -10.04 AVG
3 * 5186.750 61.56 40.98 102.54 77.30 2524 peak
4 X 5186.750 49.90 40.98 90.88 7730 13.58 AVG

Report No.: NEI-FCCP-2-1208149
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ineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5180 MHz
Polarization: Vertical
120.0 dBu¥/m
Limit: —
AVG:
I | |
70 i
IL
X
g!
20.0
1000.000 4900.00 8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10360.38 41.03 19.90 60.93 77.30 -16.37 peak
2 10360.38 30.50 19.90 50.40 77.30 -26.90 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature [26°C Relative Humidity (60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5180 MHz
Polarization: Horizontal
120.0 dBuV/m
Limit: —_
AVG:
3
X
70 |
20.0
5130.000 5140.00 5150.00 5160.00 5170.00 5180.00 5190.00 5200.00 5210.00 5230.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 5150.000 21.85 40.92 62.77 77.30 -14.53 peak

2 5150.000 12.13 40.92 53.05 63.00 -9.95 AVG

3 * 5173.500 65.56 40.96 106.52 77.30 29.22 peak

4 X 5173.500 52.31 40.96 93.27 77.30 15.97 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5180 MHz
Polarization: Horizontal
120.0 dBuV/m
Limit: —_
AVG:
I — L] [
70
1'.
)
4
20.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 10359.75 39.81 19.89 59.70 7730 -17.60 peak
2 10359.75 30.34 19.89 50.23 77.30 -27.07 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5200 MHz
Polarization: Vertical
120.0 dBuV/m
Limit: —_
AVG:
1
x
70
20.0
5150.000 5160.00 5170.00 5180.00 5190.00 5200.00 521000 5220.00 5230.00 5250.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 * 5193.500 61.26 4099 10225  77.30 24.95 peak

2 X 5193.500 49.53 40.99 90.52 77.30 13.22 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5200 MHz
Polarization: Vertical
120.0 dBuV/m
Limit: —_
AVG:
I — L] [
70 i
15
>I-
g!
20.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 10408.25 41.97 20.03 62.00 77.30 -15.30 peak
2 10408.25 30.38 20.03 50.41 77.30 -26.89 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5200 MHz
Polarization: Horizontal
120.0 dBu¥/m
Limit: —
AVG:
"
X
70
20.0
5150.000 5160.00 5170.00 5180.00 5190.00 5200.00 5210.00 5220.00  5230.00 5250.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 * 5193.500 62.02 4099 103.01 7730 25.71 peak

2 X 5193.500 52.35 40.99 93.34 7730 16.04 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5200 MHz
Polarization: Horizontal
120.0 dBu¥/m
Limit: —
AVG:
I = |
70 i
1L
>\
20.0
1000.000 4900.00 8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10399.50  40.34 20.01 60.35 77.30 -16.95 peak
2 10399.50 30.23 20.01 50.24 7730 -27.06 AVG

Report No.: NEI-FCCP-2-1208149

Page 169 of 366




esti
i 1esting 3

Neutron Engineering Inc.

EUT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5240 MHz

Polarization: Vertical
120.0 dBu¥/m

Limit: —
AVG:
1
%
;D
—
70
20.0
5190.000 5200.00 5210.00  5220.00 5230.00 5240.00 5250.00 5260.00  5270.00 5290.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 5233.500 60.03 41.05 101.08 7730 23.78 peak
2 X 5233.500 50.33 41.05 91.38 77.30 14.08 AVG
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5240 MHz
Polarization: Vertical
120.0 dBu¥/m
Limit: —
AVG:
| - —
70
1
%
20.0
1000.000 3550.00 6100.00 ©8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10479.25 38.56 20.23 58.79 77.30 -18.51 peak
2 10479.25 30.17 20.23 50.40 77.30 -26.90 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5240 MHz
Polarization: Horizontal
120.0 dBu¥/m
Limit: —
AVG:
1
=
70
20.0
5190.000 5200.00 5210.00 5220.00 5230.00 5240.00 5250.00 5260.00  5270.00 5290.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 5233.500 62.60 4105 103.65 7730 26.35 peak

2 X

5233.500 52.98 41.05 94.03 77.30 16.73 AVG

Report No.:

NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/5240 MHz
Polarization: Horizontal
120.0 dBu¥/m
Limit: —
AVG:
| = —
70 1
1
X
%
20.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10478.75 41.21 20.23 61.44 77.30 -15.86 peak
2 10478.75 30.16 20.23 50.39 77.30 -26.91 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/5190 MHz

Polarization: Vertical
120.0 dBu¥/m

Limit: —

AVG:

20‘:140.000 5150.00 5160.00 5170.00 5180.00 5190.00 5200.00 5210.00  5220.00 5240.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 5150.000 21.83 40.92 62.75 77.30 -14.55 peak
2 5150.000 12.87 40.92 53.79 63.00 -9.21 AVG
3 * 5182.000 60.59 40.97 101.56  77.30 24.26 peak
4 X 5182.000 50.24 40.97 91.21 77.30 13.91 AVG
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (40 MHz)/5190 MHz
Polarization: Vertical
120.0 dBu¥/m
Limit: —
AVG:
I | |
70 |
1
%
%
20.0
1000.000 4900.00 8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10388.75 42.11 19.98 62.09 7730 -15.21 peak
2 10388.75 33.10 19.98 53.08 77.30 -24.22 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/5190 MHz

Polarization: Horizontal
120.0 dBuVY/m

Limit: ——
AVG:

20‘:140.000 5150.00 5160.00 5170.00 5180.00 5190.00 5200.00 5210.00  5220.00 5240.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 5150.000 24.03 40.92 6495 77.30 -12.35 peak
2 5150.000 13.31 40.92 54.23 63.00 -8.77 AVG
3 * 5182.000 62.55 40.97 103.52 77.30 26.22 peak
4 X 5182.000 52.10 40.97 93.07 7730 15.77 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (40 MHz)/5190 MHz
Polarization: Horizontal
120.0 dBu¥/m
Limit: —
AVG:
I it || [
70 i
1L
E
%
20.0
1000.000 4900.00 8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10377.50 40.24 19.94 60.18 7730 -17.12 peak
2 10377.50 33.73 19.94 53.67 7730 -23.63 AVG

Report No.: NEI-FCCP-2-1208149
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70

i

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/5230 MHz

Polarization: Vertical
120.0 dBuVY/m

Limit: ——
AVG:

20‘:130.000 5190.00 5200.00 5210.00 5220.00 5230.00 5240.00 5250.00  5260.00 5280.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 5222.000 58.00 41.04 99.04 77.30 21.74 peak
2 X 5222.000 49.52 41.04 90.56 77.30 13.26 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (40 MHz)/5230 MHz
Polarization: Vertical
120.0 dBu¥/m
Limit: —
AVG:
I it || [
70
f.
>4
%
20.0
1000.000 4900.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Qver
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 10458.25 39.67 20.17 59.84 7730 -17.46 peak
2 10458.25 32.34 20.17 52.51 7730 -24.79 AVG

Report No.: NEI-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER

Temperature 26°C Relative Humidity |[60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (40 MHz)/5230 MHz

Polarization: Horizontal
120.0 dBuVY/m

Limit: ——
AVG:

20.0

1
b

5180.000 5190.00 5200.00 5210.00 5220.00 5230.00 5240.00 5250.00  5260.00 5280.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 5222000 60.21 4104 101.25 7730 23.95 peak
2 X 5222.000 50.98 41.04 92.02 77.30 14.72 AVG

Report No.: NEI

-FCCP-2-1208149
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Neutron Engineering Inc.

E.UT MONDOCENTER Model Name INF-MCENTER
Temperature 26°C Relative Humidity |[60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (40 MHz)/5230 MHz
Polarization: Horizontal
120.0 dBuV/m
Limit: —_
AVG:
I L] [
70 i
1
X
%
20.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 10458.25 40.55 20.17 60.72 77.30 -16.58 peak
2 10458.25 32.82 2017 52.99 77.30 -24.31 AVG

Report No.: NEI-FCCP-2-1208149
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